Notes

SN IR

Section 5:
Dryer Parts Data

SWD

86 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 87



88

Kits, Assemblies, & Common Parts

SWD Makeup Air Kit

9732-332-001

Dryer Cabinet Group

Cleanout Duct Assembly 8"

9973-034-001

Temperature Probe

9501-006-001

Controls Blue

9857-199-002

Controls Black

9857-199-004

Coin Drop

9021-094-001

Optical Switch

9801-099-001

Coin Drop Screws

9545-053-002

Ignition Control Box

9857-182-001

Electrode Assembly

9875-002-003

Hi-Limit Thermostat

9576-203-002

Overtemp Thermostat

9576-207-006

Fuseholder 9200-001-002
Fuse 8636-018-001
Relay 5192-299-002
Transformer 8711-007-002

Lint Screen without Front

9805-037-001

Airflow Switch

9539-461-009

Door Switch 9539-487-001
Motor Belt 9040-076-012
Tumbler Belt 9040-073-013

Tension Arm Complete Assembly

9861-022-001

Spider/Trunnion

9568-018-001

Door Handle

9244-092-001

Switch, Optical

9801-099-001

Cabinet Touch Up Paint (White)

9472-001-013

Description T-20 SWD QTY

1 | Panel Assy., Front- Upper (SS) 9989-591-001 1
* | Insulation Front Panel, half moon (top) 9277-064-001 1
* | Insulation Front Panel, half moon (bottom) 9277-064-002 1
2 |[Screw, FLHDCR, 10B x 1 3/4 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* [ Hinge ,Backup Plate 9982-392-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 2
4 | Strap, Hinge (SS/Black) 9544-074-002 2
* | Screw, Hinge to Panel 9545-012-028 4
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-315-002 1
5 | Door Assy., Loading-Chrome(ring only) 9960-314-003 1
6 | Plate Assy., Hinge (SS) 9982-393-001 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-377-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-005 1
8 | Gasket, Glass Black 9206-413-003 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-006 1
10 [ Handle, Loading Door 9244-092-001 1
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 2
11 | Stud, Door Catch, 7/8 9531-033-002 1
12 | Nut, Hex 8640-413-001 1
13 [ Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1
18 | Acceptor, Coin 9021-094-001 1
* | Retainer, Coin Acceptor 9486-145-001 2
19 | Screw, 4Bx5/8ss, T10 9545-053-002 4

1

1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

89



Dryer Cabinet Group

Cabinet Group

DEXTER

2,3

o
18]
&
=

WASHER [

STACK

DEXTER

DAYEHR

WASHER /

STACK

DAYER Z:xm

DAYER 2xm

23

24

91

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

90



Cabinet Group Continued

Key Description T-30 SWD QTY
20 | Escutcheon, SWD, Dryer Coin 9994-038-001 1
21 | Trim, Overlay Blue 9435-051-002 1
21 | Trim, Overlay Black 9435-051-001 1
* | Screw, #4-40 x 3/16 9545-020-009 13
22 | Nameplate Stack Dryer Express Blue 9412-240-002 1
22 | Nameplate Stack Dryer Express Black 9412-240-001 1
* | Lint Drawer Assembly Blue 9866-008-001 1
* | Lint Drawer Assembly Black 9866-008-003 1
* | Drawer, Front 9974-016-002 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* | Nut, 10-32 8640-413-007 2
23 | Overlay Trim, Lint Drwr-Blue 9435-053-002 1
23 | Overlay Trim, Lint Drwr-Black 9435-053-001 1
* | Felt Seal (back of lint screen assembly) 9532-142-001 1
* | Lint Screen Assembly ONLY (no front) 9805-037-001 1
* | Replaceable Lint Screen Only 9555-057-011 1
24 | Lock and Key, Lint Drawer 8650-012-004 1
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 12
25 | Controls Assy, 24VAC, Blue 9857-199-002 1
25 | Controls Assy, 24VAC, Black 9857-199-004 1
* | Harness, Electronic Control 9627-913-004 1
26 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Washer-flat,shim 8641-581-010 2
* | Washer-flat 8641-581-041 1
* | Key only 6324 6292-006-007 1
27 | Sensor Temp Control 9501-006-001 1
* | Harness, Main 9627-913-004 1
* | Wire Nut Connector Grey 8640-276-002 2
* | Cover, Cabinet (Top) 9074-374-001 1
* | Insulation Cabinet Cover 9277-041-028 1
* | Insulation-side Panel 9277-041-027 2
* | Stack Dryer Trunnion Puller 9732-243-002 1
* | Vault, Coin Box 9942-028-005 1
* | Screws, Mounting-Coin Vault 9545-008-024 2
28 | Coin Box Assy, Small Blue 9807-099-001 1
28 | Coin Box Assy, Small Black 9807-099-003 1
* | Nut, Elastic Stop 8640-413-004 *

Dryer Back Panels and Guards

10

Key Description

22

v
45

T T

1
o

LLE tiII:t:III:]
1

v
LLLE

:I:I I:I;r'l:
I::II

I
L

s

-

:':I:Illl::III:

pRgteoty
e
III-IIIE.‘-III

i

2

;
:II;I
:-:J:;I

LILI

i

'
&
7

L
o

T

T

[EXIT]
BEEEE
.

Part Number (047

1 | Guard, Drive 9208-133-001 1
2 | Screw, 10AB x 3/8 9545-008-024 20
3 | Panel, Drive Guard, 9208-131-001 1
4 | Guard-Small, upper 9208-134-001 1
5 | Guard-side,lower 9208-132-001 1
6 |Warning, Label 8502-763-001 1
7 | Label, Instructions 8502-645-001 1
8 | Lighting and Clearance, Label 8527-112-001 1
9 | Duct, Transition 9109-127-001 1
10 | Door, Cover-Control Box 9108-141-001 1
* | Cabinet, Cover 9074-374-001 1
* | Insulation 9277-041-028 1
* | Wiring Diagram & Schematic 9506-808-001 1
* 16" Slide Open Clean Out Duct (Optional) 9973-035-001 1

92 Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

93



94

Air Flow Switch Assembly

Dryer Burner Housing Group

Key Description

* | Housing Assembly, Burner (All sheet metal parts not
listed)

T-20 SWD
9803-228-003

QTY

Screw 10AB x 3/8"

1 | Panel, Back Burner Housing 9454-990-001
2 | Screw, 10B X 1/4” 9545-008-001
3 | Angle, Burner Support 9003-220-001
* | Screw, 10B x 3/8" 9545-008-006
4 | Burner, Main 9048-023-001
*

9545-008-006

Electrode-ignition

9875-002-003

Screw, Electrode Mtg 8B x 1/4”

9545-045-001

9379-196-001

Pipe Nipple, 1/2 x 4 1/2, BLK

8655-073-008

5
6
7 | Valve, Gas Shut Off (Optional)
8
9

Elbow, 1/2 x 90, BLK

8615-104-037

10 | Pipe Nipple, 1/2 x 3 1/2, BLK

8655-073-047

11 | Control Assy, Gas

9857-192-001

* | Wireasy-yel,47/8"

8220-001-466

12 | Manifold, Assy

9381-012-001

* | Orifice, Burner-Natural #40

9425-069-030

* | Orifice, Burner-LP #54

9425-069-031

13 | Bracket, Manifold

9029-175-001

14 | Pipe Plug in end of Burner Manifold

8615-104-038

* [ Screw, 10AB x 3/8”

9545-008-006

15 | Bracket, High Limit Thermostat

9029-192-001

16 | Thermostat, Hi-Limit

9576-203-002

* | Spacer, Hi-Limit

9538-142-001

* | Screw 8B x 3/4"

9545-045-007

17 | Cover, Hi-Limit Stat

9074-329-001

* [ Screw, 10AB x 3/8”

9545-008-006

18 | Thermostat, Safety Shutoff

9576-207-006

19 | Screw, 10AB x 3/8”

9545-008-006

* | Control, Ignition Fenwall (3 trybox)

9857-182-001

* | Kit, LP Conversion 20Lb Stack Kit

9732-102-034

IR INIEINNIERININDIR,]I=2INIERINININNIPRP|IRIE,RER,ERINIEINININDIED =

Key Description T-20 SWD QTY
* | Air Flow switch Assy 9801-095-001 2
1 | Bracket-Airflow switch 9029-174-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 1/4 9545-008-001 3
* | Wireasy-brn,#13,34” 8220-063-032 1
* | Wireasy-org,#14,24" 8220-095-040 1
* | Wireasy-vio,54" 8220-103-001 1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

95



Bearing Housing Group

Key Description T-20 SWD QTY
Bearing Housing Complete Assy (Includes bearings | 9803-160-003 1
& Spacer)
1 | Housing, Bearing 9241-161-002 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Front & Rear 9036-130-001 2
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2

96 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 97



98

Tumbler Group

Key Description T-20 SWD QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-156-001 1
1 | Tumbler Assy (Galvanized) 9848-155-001 1
* [ Tumbler Assy Complete W/Spider (SS & Galv 9848-156-002 1
front)
1 | Tumbler Assy (Stainless Galvanized front) 9848-155-002 1
2 | Rod, Tumbler 9497-019-004 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-018-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerance Ring 9487-234-005 1
9 | Pulley, Driven 9908-052-002 1
10 | Washer -Flat 1/2 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-073-013 2
10 12

w
!

W
Y

h\*
7 R

Description T-20 SWD QTY
* | Switch Assy, Air Flow 9801-095-001 1
1 | Switch, Air Flow 9539-461-009 1
2 | Bracket, Switch- Air Flow 9029-174-001 1
3 | Actuator, Switch 9008-007-001 1
4 | Pin, Cotter 9451-169-002 1
5 | Screw 4-40 x 5/8” 9545-020-001 2
* [ Nut, Special Twin .#4-40 8640-401-001 1
* | Shield, Switch 9550-169-003 1
* | Screw 10 Bx 1/4" 9545-008-001 3
6 | Motor, Drive 9376-332-001 1
* | Tumble Capacitor 5191-108-005 1
* | Start Capacitor 5191-109-005 1
* | Pulley-motor,60hz 9453-185-001 1
* | Screw-set,5/16-18x1/2 9545-028-013 1
7 | Plate, Motor Mtg 9982-390-002 1
* | Bolt 3/8" - 16 x 3/4” 9545-029-008 1
* | Lockwash Spring 3/8 8641-582-003 1
8 | Screw, Motor to Plate Screw-hxflgwhzlk,5/16- 9545-014-004 4
18x5/8
* | Nut-hextwinwhzlk,5/16-18 8640-400-003 4
9 | Nut 1/4x20 Motor Plate to Cabinet 8640-414-007 7
10 | Clamp-cable,3/4 8654-125-004 2
* | Screw-hxhdsltdmach,12abx1/2 9545-048-001 2
11 | SupportAssy, Intermed. Pulley 9991-053-002 1
12 | Bolt, Rd Hd 3/8-16 x 1 1/4 9545-029-010 3
13 | Bolt, 3/8-16 x 1 1/2 9545-029-012 1
12 | Nut Flange Wiziock 3/8" - 16 8640-415-004 3
* | Washer, Flat 8641-581-035 1
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

99



100

Rear View Photos

Description T-20 SWD QTY
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1
15 | Ring-Retaining 9487-200-003 1
16 | Pulley Assy, Intermediate with bronze flange bear- 9908-053-003 1

ing
* | Bearing - Bronze Flange 9036-145-002 1
* | Spacer-Shaft (See Tumbler Group for Expandrd 9538-164-001 1

View)
* | Tolerance Ring 9487-234-005 1
17 | Pulley, Driven 9908-052-002 1
18 | Washer -Flat 8641-581-026 1
18 | LockWasher - IntTooth, 1/2" 8641-582-016 1
18 | Screw, 1/2-13x1 1/4 9545-017-009 1
19 | Belt, Drive- Motor 9040-076-012 1
20 | Belt, Drive- Tumbler 9040-073-013 1
21 | Spring, Tension 9534-319-002 1
22 | Chain, Tension 9099-012-011 1
23 | Hook, Tension 9248-022-002 1
* | Damper Inside Duct Exhaust 9125-009-001 1
24 | Pin, Damper Hinge 9451-146-007 1
* | Box-duct.lower 9041-113-001 1
* | Nut, Spring 8520-141-000 2
* | Screw #10B x 1/2 9545-008-026 3
* | Cover Duct Upper 9074-372-001 1
* | Base Duct 9047-121-001 1
* | Screw 10ABx 3/8" 9545-008-024 40
26 | Impeller, W/Set Screws 9278-045-001 1
27 | Pulley, Motor 9453-185-001 1
28 | Bracket for Wire Harness Under Burner Housing 9029-305-001

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

101



Control Assembly Group

Rear View Photos

14

6,7

12

13

103

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

102



Control Assembly Group

Key Description
* | Control, Rear

T-20 SWD
9857-229-001

QTY

Door Switch Group

* | Bracket, Terminal Block Power

9029-202-001

Key Description T-20 SWD QTY
1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-297-001 1
3 | Conduit-Wire 6068-049-001 1
* | Grommet Wire 1/2 i.d. 9029-089-001 1

Screw, Phillips, 8AB x 1/2”

1 | Strip, Terminal Marker 9558-029-003
2 | Terminal-Block, Power, 4 Pole 9897-035-001
* | Screw, 10AB x 3/8" 9545-008-024
3 | Harness Assembly-Power Main Fork, Upper 9627-859-007
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002
* | Lock Washer, Ext tooth #10 8641-582-006
* | Screw, 10-32 x 1/2" 9545-008-027
5 | Transformer, 208/240/60Hz. 24/120VA 8711-007-002
* | Screw, 10AB x 3/8" 9545-008-024
6 | Fuse Holder Assembly 9200-001-002
7 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001
8 | Relay, Motor, 30Amp 24VAC 5192-299-002
* | Screw, Phillips, 8AB x 1/2" 9545-045-012
9 | Terminal Block, Power 9897-026-001
X

9545-045-012

*

Harness-Assembly, Low Voltage, Upper

9627-867-011

10 | Ignition Module

9857-182-001

* | Screw, 10AB x 3/4”

9545-008-018

11 | Wire Assembly, High Voltage

9631-403-009

* | Door-Control Box

9108-141-001

* | Screw, 10AB x 3/8”

9545-008-024

Hinge Plate Cover

Key Description
1 | Cover-Hinge, Black

3

T-20 SWD

9074-377-002

12 | Harness, Main (Internal Box)

9627-863-003

2 [ Screw-TRHDCR, 10B x 3/8, Black

9545-008-010

* | Harness Main Extension (External Box)

9627-913-004

13 | Harness Motor

9627-864-007

14 | Control Box Panel Upper

9454-943-001

15 | Control Box Panel Lower

9454-944-001

Control Box Wrapper

9636-216-001

Wire Red/Black 8”

8220-062-047

8220-062-038

Wire-Blue/White 5.5"

8220-062-026

*
*
* | Wire White #11, 14"
*
*

Wire Black/Red #9 9"

8220-146-001

el el Ll e e e e e e e R e T N G N A N T R e N e R G R B N R R R R

104 Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

105



60Hz

iagram

D

iring

W

Notes

.kﬁﬁi e =S =
Bl W% uﬂum [\ w Aln_ =
i ’ (5 o% 182 q
- & 258 Ha LRI\ EZ
|Eﬁﬁ?llh§w e TW %] L@QQWW £8
Y | P2 #1 BLK zZo E1NNON
m N = M 2) > NO_D DD“
N _ 3 ~O| O I ®
< B : %y Bds
« S == T T T T T T T _I_III_
T « _“o [cooo ollcd b0 [ 88 2_
b} | x b &
m _ :
N )
& | e o1, |
Q I o
" _ g 2= g 8
o xo =
.= _ £ a° & _
* - I W W | ELECTRONIC W “ " o |
T - s CONTROLLER o = e G
% 3 =3 « [lo] > | [ ay |
© n O os
a E H_ m_ ﬁ m W 3« _ 3 = _
<+ s HWO _I @ S I_
g 7 NN )= = e
. % N N O I N o83 #2 RED/WHT
5 o
T i EEEE e o
9 3 " 3 RED
© _mm & g g Mm ML #3 W/R
| 8 _ 4% #6 BLK
BLK | =) #3 ORG
_ #5 YEL d #3 BRN
#5 BRN S 3 BLU
| #5 BLK % ﬁm WT x
| BLK-7 o
| #5 RED .WML #3 vio & 9 ©
| #6 RED/WHT = 3 o il
o« - 2| o & -
mm £ 2 ® 240
7 wm_ 0 IGNITION CONTROL kEEWME ﬂg |
w
_208vV__ |
| 5@ D — - e lzior| T
_ 4 BLK/RED 1 T _
NS = b et =Ry gtz 24V
~ < .
| = @ ) GND #3 viol | alsle
| |z me g4 msew © S1 v2 V1 TH o roUY | RD/BK g | com WHT—11
| z @ °) #4 BIK/BLU _lll_ _III_ *
_ — 1] =t=
8 [ 33 |4
() #5 YEL | 35 gs
| @) W #5 BRN [ & &
| P L ds ek | #5 WHT = 3 3l g
| 110-120V (L1, N) #5 RED
| #4 BLK/RED
| #4 BLK/RED
_ #4 BLK/BLU
#4 BLK/BLU
| I\
. >

-__X

X—__

C_

=156_

9506—-808—-001PR  WIRING DIAGRAM  DCSO20N

107

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

106



Coin Handling Group

ic 60 Hz

Schemat

iring

W

>~
b~ el Bl Bl B Bl KoVl — |||~
o’
.
(]
2
£ Pl o) Bl Kl e BN M|t | =
=5 o|lo|lo|lo|lo|o olo|a|o
Z SR RN
t|lOo|v|m|a|o m|o|o|m
e || |v|a|m A RN R=] k)]
L HMRHEEEBNEER
(O [~ |Oo|h|—|n N LI
o NNl |o| N S
o|lo|f ||| wlo|n|lo
a|la|la|a|a|o a|la|o|oa
9]
£ 5
-
w 53
O S
a <
5|2 2
tl o ) ©
o| = hust
=15 = e
HE pé S
212 | 5] | |S
.| S c ©
=) (0] O g
=9 ) 5 =
21 E=1 © < )
S of| E O P
=38 =1 = 0] £
...W. c| 8 © = w 5 X =
S FIEIP | m|ol| 8 & e
(=) = ao|m| S| a =]
s KBEEEREEEEIENE
o EEEIREIEEIE Q|3
= BREEEEEENEE:
O EIRAR L B R E I M
2 HEHEEEHEEERE
a SEEHEEEEEEE
o| | O |l ©| O
OolT|x|R|a|A|a|Z|O|R|a
>
() ¥ |% | % |—|x * | % | % |
X
208-240V (L1, L2 MOTOR RELAY
( ) CONTACTS
R1 —
L1 L2 N GND BK/RD 0_1‘_ : H‘_owX\NO WT/RD NO@ NLVO<
. 110-120v M1 X aksro 8
[} ~ R1
2 Rl 2 < mo_._N Lo o2 ] T2 gBLY
T T g | m
A R (S BK/BU
N
BK/BU
EXTERNAL OmOC\ZD MUST
BE A NATIONAL/LOCAL oN o)
ELECTRICAL CODE APPROVED GND My 3
GROUND AND CONNECTED S BK — X
TO THE DRYER GROUNDING xA._‘u
TERMINAL. | 240V
IA|NO|m| w
BK z H3 N
b & 2120v | @
wr=11 X3 ) || (gHicom
BU/WT BK wr -
0/ ._|
TUMBLER
S DOOR_SW Mmﬁmw =
3 BU/WIT colL
@ RUN RELAY 2
° BU/WT | | RD/WT o RD/BK B@% BU/WT WT
s ! &
LINT TRAY
SWITCH
" v IGNITION
WT 1.5A MODULE
ORG FUSE RD  TH
SEE WIRING DIAGRAM S\ °
FOR PAYMENT DEVICES Vio
AIR = o
DIAGNOSTIC INDICATOR LED GND
(SEE NOTE 3.) GAS HI—LIMIT DAMPER QvER TEMP. ] 8K
M RELAY THERMOSTAT  SWITCH THERMOSTAT FC+—> S1O— g7 ——
Voo oV o GY/WT | | BK/WT BLK BN, oY ORG FC——= S I ———
SEE NOTE 5.
DRIVE 2 i ( ) ELECTRODE Hu
MOTOR SWITCH
CENTRIFUGAL CONTROLLER| 6v/cN NOTES:
PCB HuH_Q TEMP. SENSOR _ 1. DOOR SWITCHES—N.0., CLOSED WHEN DOORS ARE CLOSED.

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING.

2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN THE COIN COUNT

IS SATISFIED, THE DOOR CLOSED AND THE START BUTTON PRESSED
3. CENTRIFUGAL SWITCH—N.O., CLOSES WHEN MOTOR IS UP TO SPEED.
REFER TO OWNER’S MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR

ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES 4.

DEBRANCHER.
DANGEREUX.

DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET
S'ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE. 5.

9506—-808—001PR

HEATING CIRCUIT.

SCHEMATIC

WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
READING SHOULD BE 0.7uA DC OR HIGHER.

DCSO20N_—15_C_X—

109

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

108



Coin Handling Group Electronic

Key Description Part Number Qty Notes

Kit, Electronic Coin Acceptor 9732-303-004 1

Acceptor-Electronic, US/CA 9021-054-001 1

Harness, Control to Acceptor, Dryer 9627-909-003 1

Harness, Control to Acceptor, Washer 9627-909-002 1

Label-Wiring, Electronic Acceptor 8502-730-001 1

Retainer Coin Acceptor, Electronic 9486-155-001 2

Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4

Below not included

Harness, Adaptor Electronic to Mechanical switch 9627-901-001

110 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 11



112

Section 6:
50 Hz Gas Dryer

Dryer Models

Parts in this section used only in these models. All other parts are same as standard 60 Hz
pages.

-39 T-20 SWD 50 Hz Parts

Key Description Part Number Qty
* | Strip, Terminal Marker -39 Models 9558-029-004 1
1 | Transformer 8711-007-002 1
* | Instructions, Transformer Connect 8507-230-003 1
2 | Ignition Control -39 Models 9857-182-001 1
* | Harness-Ignition Control, 9627-867-011 1
3 | Wire Assembly High Voltage 9631-403-009 1
4 | Motor 9376-332-001 1
5 | Pulley, Motor Drive 9453-185-002 1
6 | Harness Motor Extension 9627-864-007 1
* | Wiring Label Schematic/Diagram -39 models 9506-819-001 1
* | Owner’s Manual 8514-280-001 1
* | Lint Drawer Assembly -39 Models 9866-008-002 1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

113



114

Rear View Photos

Part # 8533-118-001 2/22

T-20 SWD -39 Gas Control Parts

Key Description

Part Number Qty

1 | KitHoneywell VR86 Valve Flange 9732-162-001 1

* | Orifice, Main Burner #43 9425-069-025 2

2 | Gas Control Valve 9857-132-004 1
1

Part # 8533-118-001 2/22

115



Coin Handling Group Electronic

Key Description Part Number Qty Notes
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, 9021-054-001 1
Harness, Control to Acceptor, Dryer (w/o lint door switch) 9627-909-003 1
Harness, Control to Acceptor, Dryer (with lint door switch) 9627-909-005 1
Harness, Control to Acceptor, Washer 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechanical switch 9627-901-001 1

116 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 17



FLAME

SENSOR

Diagram for Dryer 50hz 230V -39CR

iring

W

Schematic for Dryer 50hz 230V
-21CR

iring

W

g S
AN
=3 <2 « 52
2 o =S 0o oz z
<t ? pR%] S -
4 =35 oz g Tz
% = ° — % o o o\ _N MEE]
a E= \ Ll |8la| 2o
#1 BLK z0 ES[NHN
= =ISlgo
N g s SIEE
2 2 g
| [&] O R_E_1#
5 - =
« Lfo [coooeoocsdo][E s
_ - = =
_ & 2 &
| © |
| o |
>
| £ al 1, |
= P N _
_ N =2 L |
=== | o uo £ | |
I W W | ELECTRONIC W - " u | i
o 2 Z | CONTROLLER o 3= Il I | i
& X |xio) > oL _
g e 55 |m| x| _ z s3 _ _
g S O ||| 0= 2u8 Lo g __ | s N |
% =<
' ° z O ININENN aa2 #2 RED/WHT :
M 3 [ 1 PV_
> _|. IIIIIIIIIIIIIIIIII L 1 - " -"—-—"-"""""”""”""”-"”-"+=”-"F"”"-" 0 Y Y ___ A [}
2 1< 5 . m_,_ [#3 RED |
© | B @ 8 g 3§ 43 W/R | |
_ W o 6_ o 2 ¢ #6 BLK _ w
BLK == #3 ORG
_ #5 YEL o #3 BRN _ N
#5 BRN 3 #3 BLU 2
| #5 BLK 3 T6 Wi o
| BLK=7 D
| #5 RED %l_ #3 vio g g | e o I =
. wl #6 RED/WHT o B = w | 2
_— _
£ o 2 & 240v I %
< —- —
gl IGNITION CONTROL s sl [ fexsro=e I <
| g6 wr [ fHBuMwT [ARNN |2
et = 24V P
| I RS R1 |<c| | @
| O S1 V2 V1 TH #6 R/W. E_ RD/BK 3 COM WHT=11 |
[i4
| #3 BRN D_ CJ0] |
| 1 > a | o
| o & S
ol o (@]
| #5 YEL | & % gle | &
| #5 BRN <« < 8| & |
| #5 BLK #5 WHT 3 3 ¢ i
| #5 RED | &
| #4 BLK/RED P
©
| #4 BLK/RED | m
_ #4 BLK/BLU _ >
#4 BLK/BLU
| o |
Lo L
- —X"07 62— N0C0SOd OILVINIHOS q4d100—618—90G6
“¥IHOIH ¥O 00 YNZ'0 38 QINOHS ONIAV3Y
‘SINIO] 1S3L 1V QINNSYAN 38 NVO INIHUNO IAVIH ‘YILINAVONOIN 00 V HLM 'S “INIANIL NIULIMINZ SI04 3NN INIWILVNO3AY INNOILONOS TiFnVddy.] IND ¥IWNSSY,S 'XNIWIONVA
“LINDAID ONILYAH 13 LVND30WNI INIWINNOILONOA NN M3NIVHINI IN3AN3d 39v18YD 30 S¥N3yy3 S3A  NIHONVME3Q
404 SINIWIMINOIY ANV NOILYYIJO 40 NOILJIOSIA ¥O4 TVANVA S,¥INMO OL ¥343y ¥ S31 30 INVAV STid S371 SNOL Z3LINDUI ‘SIANVANOO S3A NIILMING, 130 INIWOW NV 'NOLINLLY
'033dS OL dN SI ¥OLOW N3HM S3ISOT0 "O'N—HOLMS TVONJRIINIO "¢ ‘ONIJIAYES ¥3LHV NOILVMIAO ¥3dO¥d A4INIA 'NOIVYIAO SNONIONVA ANV ¥IJOMdAI ISAVD NVO
03SS34d NOLING LYVLS 3HL ANV J3SOTO 400J 3HL 'QISSLYS I SHOMYI ONIMIM 'STOMINOD ONIJIAYIS NIHM NOLLOINNOOSIO OL MOIMd SIMIM TV TIEV] NOLLAYD
INNOD NIOD FHL NIHM 3SOT0 TIM LOVINOD AVI3Y NN¥ ¥OLOW T

YE

EN

‘g3SOTO FWV SHOOO NIHM GISOTO “O'N—SIHOLIMS ¥00d 'L _ YOSNIS dMaL _HH 80d
‘S3LON NS/A9 |43 TI0dLINOD IVONAININIO
300810373 HOLIMS m%\m_m__m
VS ('s 3LON 33S) | .
L — [ 5 ol=—-04 590 u_LNo N o Ng HWoﬁT%ﬂ_ES *—n o/o_|>
——— 8 T oisT ol—+04 LYISOWSIHL HOLINS ~ LVLSON3HL AV13Y W
HYOSN3S d3dNvd LINIM—=IH .
IV o ©|=—031 HOLVOIONI OILSONOVI S Svo ('€ 310N 335)
mu> M
ETN
oo [Feren: =]
@ °Ir s | ° Y om0 1
3sn4
FINAON VSl )
g NOLINO! " " HOLIMS
@ ) . AVHL INIT
™ /a8 v e/ *T/as I w/na °o
AV13d NN @
N 1100 s 2
= AV 13 MS _¥00a g
_ HOLOW ISERISTATRNR
= I ] o™~
RO )| | (&I TT—1m
Y ZH I
M _kH < "8
c A8OZ |y
Sz IR “IYNINYZL
- N ONIONNOYO ¥3AYA FHL OL
X b T = Q3103NNOD dNV dNNO0yO
S e ONO Q3N0YddY 300D WOINIDFTI
© |_<QO|_\|_<ZO_._.<Z v 349
1SNN ANNOYO TTVYNYILX3
GEVAE]
N
Aa/>a
|
ezl __m_JQ ¢l szm
i WA, |4 AOEZ
|
au/5E 1 __m_ T® au/5a
S1OVINOD
AV13d HOLOW

119

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

118



Electronic Acceptor Coin Drop (Original Design)

Setting the electronic coin acceptor switches

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
setting the switches for the desired country and currencies.

1. The electronic coin acceptor has switch settings depending on the coins and country. See the table
below for available values of the left and right coin inputs for the available countries.

WARNING: turn power off before and leave power off when changing the switches of the
electronic coin acceptor.

2. Turn power back on and test coins to ensure proper operation.

:/c;eptor Country Left Coin SWs 9-16
9021-010-001 Canada 25¢ LITTTl I
Canada $1 AR R
Canada §2 X Y
Japan 100¥ RN XA RN
Japan 500¥ R RN
Taiwan 10NT (A RV ¥ A
Taiwan SONT R YR
Korea 200W LTIl [ 11N
Greenwald 118-1 Token MM M1
Greenwald 118-5 Token MM ML
Lok 25¢ I R
U.s.A. $1 ML | 1111110
9021-011-001 Australia 10¢ WM Rl
Australa 1 20¢ UL | TUATTTTd
Australa $1 (MRS KRR
Australia §2 XX FEYEEEY
New Zealand | 10¢ TR KR KR
New zealand | 20¢ UL [T
SeCtion 7 - New Zealand $1 ML |11
. esleesland 82 Mttt 11Uttt
HongKong 135 TANER I XY
' Hong Kong $10 111Ut [ 111811
Washer Service T
Greenwald 118-5 Token MM ML
a nd Trou ble NOTE: Coins and tokens in the left coin column will result in one pulse to the left coin input.
ShOOtI ng NOTE: The $1, 500¥, 50NT, and $10 coins in the right coin column will result in one pulse to

the right coin input, while the $2 coins will result in two pulses to the right coin input.

NOTE: Acceptance of multiple coins per country and multiple tokens is allowed. Only the
down/off setting for each coin and token is required to accept that coin or token.

120 121

Part # 8533-118-001 2/22 Part # 8533-118-001 2/22



122

Maintenance Instructions -Electronic Acceptor (Original Design)

1. Instructions to open the flap of the coin selector

Original situation Move spring downwards to free the catch.

NOTE:

Do not lift the spring

* Do not over bend the spring in any direction.
Open the flap of the coin selector.

2. Assembly instructions to change a spring
Lift the right end of the spring by means of a screw driver.

Pull the spring approximately 3 mm to the left.

Maintenance Instructions -Electronic Acceptor (Original Design)

Rotate the spring clockwise for about 40 to 60
degrees until it becomes free of the protrusion.
Lift off the spring with the attached plastic part.

3. Assembly of a new spring

Push the spring below the protrusion by means of
a small screw driver.
Push the spring lateral to the right until its snaps

into its proper position.

Attach the plastic part to the new spring.

Place the plastic part in its position (slot).

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

123



124

Maintenance Instructions -Electronic Acceptor (Original Design)

4. Close the coin selector

To shut the coin selector follow pictures 1 to 3 in
reverse order.

5. Cleaning the electronic coin selector

The EMP 500 v4 is an extraordinarily robust coin selector
and operates relatively maintenance free. However, it

should be cleaned at regular intervals (minimum once a year) especially if it is operating in an environment with high
levels of dust, smoke, or nicotine. The cleaning intervals are of course dependent on the level of air borne contami-

nants.

Clean the coin path with a soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth.

If you find solid residues stuck to the coin rail (pa-
tina) remove it with an alcohol moistened cloth. Optical sensors may be cleaned with a soft brush
or very carefully with an air spray duster.

6. Adding the bolt #4036
Location of the optical sensor within coin outlet. A bolt can be added to the EMP 500 v4 to reduce at-
tempts of vandalism or to protect the unit from improper

Part # 8533-118-001 2/22

Maintenance Instructions -Electronic Acceptor (Original Design)

use. NOTE: that some front plates/cashboxes might not allow mounting this additional device.
The bolt (part number 4036) should be mounted with the help of a screw driver.
Screw the bolt onto the existing stud weld on top of the nut which fixes the reject bracket.

Once the bolt is fixed, please verify the position of
the spring as indicated in the picture.

To open the selector move spring downwards to
free the catch.

Part # 8533-118-001 2/22

125



Front Soap Box removal

Optical Acceptor

Step 1: Remove front Panel

Step 2: Remove the six 3/8 nuts and remove Soap
Box mounting bracket and Soap Box,
followed by removing gasket.

Step 3: Reassemble reverse operation.

Optical Coin Drop Acceptor

The drop style coin acceptor contains a coin sensor that is actuated by each good coin that is accepted.

NOTE: Be sure to note position of washers Removal
and spacers behind mounting bracket.
The coin acceptor is removed by loosening the four Torx T-10 machine screws on the corners of the

acceptor. (#T-10 Torx driver, Dexter Pt. No. 8545-051-003). Sliding the acceptor to the up will remove it

from the slots in the front panel. This gives access to the coin switch and acceptor for adjustments.

Front Panel Removal

Step 1: Remove the screws from front panel.
Step 2: Remove the harness connections from the control boards on the back of the front panel.

Soap Box Step 3: Pull back the front panel and set it aside.

mounting
bracket Spacer carrage
bolt

Back Panel Removal

Step 1: Remove all screws holding back panel in position except the bottom row.
Step 2: The bottom row of screws are slotted and only need to be loosened and to lift off panel.

NOTE: The back panel is not only a safety requirement but also contributes to the rigidity
of the cabinet.

Drain Valve Access

For access to drain valve, remove the front panel. The drain valve is a ball type and is powered closed by the
drain valve motor. It is mounted under the washer tub on the left side. It is spring loaded open. If power is
interrupted to the washer, the motor releases the sealing ball, allowing the drive spring to open the valve. With
the valve open, all water in the washer will drain out.

Gasket and Soap
Dish Here Tub Front Here

Drain Valve Cleaning

Step 1: Loosen the clamp on the tub hose at the drain valve end and remove the hose from the drain
valve.

Step 2: Loosen the drain hose clamp on the back of the drain valve. Remove two drain valve mounting
bracket screws from the frame of the washer.

Step 3: Remove the drain valve and bracket assembly. Unplug the wiring after the drain valve is removed
from the washer.

127

126 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22



128

Door Locking Gear Motor Assembly

The door locking gear motor is rotated shut with
control voltage to lock the door and releases when
voltage is removed. It is located in the left front
corner of the washer.

Thermoactuators

The thermoactuators are a safety device that
keeps the door from immediately unlocking if
power is lost while the machine is operating.
They are mounted above the door locking gear
motor.

Lock Thermoactuator

Control voltage is applied to the lock
thermoactuator at the beginning of the cycle
making it extend and block the door locking
gear motor. This keeps the door locked for
approximately two minutes after a power failure
occurs. The lock thermoactuator does not delay
the door opening at the end of a normal cycle.

Unlock Thermoactuator

To insure that the lock thermoactuator has
retracted by the end of the cycle, one minute prior
to the end of the cycle, the unlock thermoactuator
is powered with control voltage making it extend
and unblock the door locking gear motor.

Drive Belt Removal

Turn the drive pulley while applying pressure to
the drive belt until it rolls off of the basket pulley
first and then remove from the motor pulley. Be
cautious not to drop the motor which could unhook
the tension assembly.

Reverse this procedure for installation.

Door Lock Gear Motor

Drive Belt

Part # 8533-118-001 2/22

Detergent Dispenser

The detergent dispenser is located at the top of the front panel. It is fed water from the vacuum breaker
assembly at the rear of the machine to flush the soap with hot water during the wash bath and the fabric
softener with cold water during the rinse bath.

Vacuum Breaker (also called an air gap)

In the left rear of the cabinet is the vacuum breaker. It guides the water to the tub and dispenser and prevents
a back flow of water.

Water Valves

Remove panel to access water valves at rear. The two dual outlet water valves are mounted to this plate.
Always check inlet screens to be sure that they are clean. Disassembly of valve requires the removal of
two solenoid screws and three valve body screws. Inside the solenoid coil is a solenoid guide, armature,
armature spring, and diaphragm. All valve parts are available individually or as a complete unit.

Door Lock Assembly Operation

After loading the clothing, the door should be closed and latched. The locking cam on the door contacts
the latching switch actuator which closes the latching switch. The specified number of coins should now
be added to start the washer. The gear motor pulls up on the locking pawl by use of a linkage rod. The
locking pawl has two jobs. The first is to lock the door. This is accomplished by blocking the locking cam
on the door so that it can't rotate to unlock. The second job is to close the two piggyback lock sensing
switches. These switches control power to all of the controls. If the door unlocks for any reason, these
two switches will stop the machine. When the door handle is 1/4 to 1/2 of an inch from its fully closed
position, the latching switch should close. The two piggyback lock sensing switches should he open when
the door is unlocked and should be closed when the dgcor is locked.

Switch actuator Door cam sample

bracket

Just clear here Spring screw

Step 2: Tighten spring screw on switch actuator
bracket arm until it just clears cam OD. at
base of door lock assembly.

Step 1:  Set door cam over pin. Here you can see
the door cam away from the door lock
assembly.

Adjustment to this bracket usually is not
necessary as next step is used more in
field.

129

Part # 8533-118-001 2/22



Flat blade screw on
door switch latching

Step 3: With switch actuator bracket adjusted you

will now need to adjust single switch by
loosening 2 flat blade screws and allowing
swivel of switch. Move switch towards above

Door cam
check position

Step 4: Check for switch actuation at partial

turn of cam as in operation above. Door
handle goes from horizontal to six o'clock
vertical.

Adjusting the Loading Door

The door can be adjusted by changing the number of shims behind the door hinge and the door lock
assembly. The vertical fit of the door to the tub can be altered by loosening the door hinge bolts and
raising or lowering the door before retightening. It is important for the door to be centered on the tub
front. By chalking the front of the tub and closing the door to transfer that line to the gasket, the centering
can be evaluated. It is also important for door pressure to be similar around the door perimeter. Door
pressure can be evaluated by inserting a dollar bill in several positions and tugging on it. See Parts Section
for kit to increase door sealing pressure.

Loading Door Removal

Loading Door Hinge Removal

Step 1: First remove loading door and front
panel.

bracket until it actuates. Now tighten flat
blade screws. Use a .040 thickness gauge to
insert between bracket and switch and the
switch should close and open again upon

removal of thickness gauge. .
Adjustment screw for

(piggyback switches)
Locking pawl! blocking Top of flat end
Door lock rod / of locking pawl.

Step 1: Support door to prevent
dropping.

- 1 -
Step 5: Check that lock pawl arm swings to cam Step 6: The lock stacked switches (piggyback)
lobe to lock position. must be adjusted as door lock gear motor
pulls up on door rod and locking pawl is
now blocking door cam from turning and
is in full up position. The stacked switches

Step 2: Remove 3 screws holding door hinge.
Shims may be present between hinge
holding the lower leaf hinge and tub front. The number may be

! _ and then remove it. The increased or decreased to adjust right
(piggyback) have a single actuator arm door can now be lifted from side door pressure.
and it must actuate when single actuator the upper post of the hinge

roller wheel rolls to flat side of locking assembly.
pawl. You will also notice a .040 gap NOTE:

between actuator arm and switch bodies. Door hinge mounting bolts penetrate tub
front and require silicone sealer applied to
holes when reinstalling.

Step 2: Remove the bottom 2 bolts

NOTE: Both stacked switches must
operate together!

130 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 131



132

Loading Door Reassembly

Step 1: Lay the door ring face down on a flat surface. Start the glass into one side of the door gasket.

Step 2: Use one hand underneath to push the gasket out and the other hand on the top pulling the
gasket in place.
Step 3: The front lip of the door gasket should be checked for proper seating.

Control Panel Name Plate Decal

The name plate on washer front is adhesive backed.

Control Panel Name Plate Removal

The name plate may be removed by simply peeling it off.

Re-Installation of Name Plate

Step 1: Remove any remaining glue from the control panel.

Step 2: Before removing the paper backing from the name plate, check fit to the control panel. The
program push buttons are the locating guides.

Step 3: Remove the paper backing from the right side of the name plate, position it on the panel and
press right end into place. Peel the backing from the left end and press into place.

Tub Back, Bearing and Cylinder Assembly

Removing the Washer Tub Assembly from the Washer Frame

Step 1: Remove the left and right lower front panel screws that retain the panel to the chassis.

Step 2: Remove the Drain Hose from the bottom of tub assembly.

Step 3: Remove Overflow and Tub vent hoses at rear tub back.

Step 4: Remove the pressure switch hose from the bottom of the switch.

Step 5: Disconnect the door lock wires from all switches and the door lock gear motor. The following
illustration of their locations should be consulted.

Step 6: Disconnect pull rod between gear motor and door lock assembly.

Step 7: Disconnect the wires to the drain valve at the bottom of the machine.

Step 8: Remove 4 (four) bolts at outer tub ring and slide complete assembly out front . (Note: very heavy,

use appropriate devices )

—

Part # 8533-118-001 2/22

Tub Back, Bearing, and Cylinder Assembly

Removal

Step 1: Remove the tub and cylinder as described previously

Step 2: Remove the overflow hose, tub fill hose, and pressure
switch hose from the back of the tub.

Step 3: Mark the tub back and bearing assembly for ease in
assembly later. (see picture)

Step 4: Remove the 12 bolts and nuts from the perimeter of
the tub back clamp ring. (Two of the twelve bolts are
longer and go through the thicker part of the brace
where it connects to the frame.)

Step 5: Remove the 2 bolts that fasten the clamp ring to the
frame.

Step 6: The entire tub back and cylinder assembly may be
lifted out of the tub (it may be necessary to break the
adhesion of the silicone that seals the tub back to the
tub). Blocks should be placed under the edges of the
cylinder before setting it down to prevent damage to

the cylinder flange.

Reassembly

Reverse the procedures to the left
paying attention to the following
areas

Step 1: Lay the tub and cylinder on
its front. NOTE: Put a thick
pad across the front of the
washer, above the door, to
protect the tub front

Step 2: Make sure the bearing
housing weep holes are
located at 12 o’clock and 6
o'clock.

Step 3: Clean the silicone rubber
from the back of the outer
tub and the perimeter of
the tub back where the two
meet. There is no gasket in
this area.

Step 4: Apply a new bead of silicone
rubber around the back of
the outer tub. (see picture)

Step 5: Lower the tub back, bearing
and cylinder assembly into
the washer outer tub.

Step 6: Torque all bolts according to
the following charts.

Step 7: Use a puller to remove the
pulley from the shaft.

Part # 8533-118-001 2/22

133



134

Basket Pulley, Bearing Housing, Water Seals, and Tub Back

The cast iron basket pulley is retained by a bolt, locking washer, and a flat washer.

Removal
e

Step 1: Insert a large screw driver or punch through a spoke in the pulley
into the bearing housing support. This keeps the pulley from
turning.

Step 2: Remove the retaining bolt, lockwasher, and flat washer and
reinstall just the bolt

Step 3: Use a puller to remove the pulley from the shaft. Watch for
tolerance ring.

Reassembly

Step 1: Make sure that the tolerance ring is in place inside the pulley.

Step 2: The shoulder inside the pulley that holds the tolerance ring should face the back of the washer
when installed correctly.

Step 3: Use a stack of flat washers and a longer bolt to press the pulley onto the basket shaft.

Step 4: Reinstall the retaining bolt, lock washer and, flat washer. The shaft end bolt with washer should
be installed with a torque value listed in charts in this manual.

Removal of Bearing Housing From Basket Shaft, Bearings, and Water Seals

Step 1: To remove the tub back assembly, the 6 bolts attaching it to the
bearing housing must be removed.

Step 2: Remove water seals from the seal mounting plate on the cylinder
shaft. These are removed with your fingers.

Step 3: The retaining ring next to the front bearing must also be
removed.

Step 4: The bearings are pressed into the housing and must be pressed
back out.

Reinstallation onto Basket Shaft

Step 1: Carefully set the assembly over the shaft engaging the bearings and bearing spacer.

Step 2: The tolerance ring that fits inside the pulley should be placed in position (see Basket Pulley
Reassembly for correct positioning).

Step 3: The pulley should then be started onto the shaft. A stack of flat washers and a longer pulley bolt
will be required to pull the basket shaft through the bearings and pulley.

Step 4: Install the shaft end bolt with washers and torque to specifications in Bolt Torque Chart.

Step 5: See Tub Back, Bearing, and Cylinder Assembly for installation of complete assembly back into
washer.

Part # 8533-118-001 2/22

Reassembly

Step 1: When installing new bearings into a bearing housing, first press the
front (large) bearing into the housing until it bottoms. With the bearing
spacer in place, press the rear bearing in until the spacer is snug
between the two bearings. Be sure and reinstall the retaining ring in
front of the front bearing (see picture).

Step 2: The tub back assembly should be reattached to the bearing housing
with the 6 mounting bolts and torqued according to the torque chart.
NOTE: The bead of silicone that seals each bolt to the tub
back. This must be cleaned and replaced upon reassembly
(see picture).

If the 6 support assemblies have been removed from the bearing
housing, the 6 rear bearing housing bolts should be torqued according
to the chart also.

Step 3: The primary and secondary seals that mount on the sealing ring may
be slid over the shaft and seated on the metal sealing ring. In the
unlikely event that the metal ring that mounts these sealing rings
were to be damaged or moved, a new one would need to be pressed
on the ring must be pushed against the stop on the shaft. Before
installing the new sealing ring, a bead of silicone should be put on
the basket shaft (see picture). After installing the seals, lubricate the
faces of the seals with silicone grease (see picture).

BEIIIINIBNIINItNIt NNttt Nttt NNttt ittt Nttt ittt ittt tnttittnttn it tttnt ittt ittt ittt ittt ittt ittt ittt i tttntinttnit ittt NttnttntiitNINIINIIIILILIILILIILLILLS

Removal

Step 1: Remove the drive belt as explained in previous instructions.

Step 2: Remove the tension spring and bracket.

Step 3: Disconnect the motor wires in the control area at the top of the machine. The motor wire retaining
clamp should be removed and reused. There is a diagram showing where each motor wire plugs
in so there is no need to mark them.

Step 4: Loosen the set screws on the motor support shaft.

Step 5: Remove the retaining bolt from the front of the support shaft.

Step 6: Remove the motor support shaft.

Step 7: Lift motor out of machine. NOTE: On larger washers it is advisable to put a board under the
motor and slide it out rather than lifting it.

Bolt Torque Chart

Bolt Size Where Used

1/2"x 1 1/4” bolt Tub End of Bearing Hsing. 9545-017-009 70-110 ft/Ibs

5/8"x 1 1/2" bolt Tub End of Bearing Hsing. 9545-060-001 120-150 ft/Ibs
1/2"x 1 1/4" bolt Mtg. of Tub to Cradle Asy. 9545-017-009 70-110 ft/lbs
5/8"x 2 1/2"bolt Mtg. of Tub to Cradle Asy. 9545-060-001 120-150 ft/Ibs

3/8"x 1 1/2" bolt Tub Back Ring to Tub Back 9545-029-003 45-80 ft/Ibs

Part # 8533-118-001 2/22

135



136

Control Mounting Trough

Remove rear panel to access control trough. It sets on the right side of the machine and holds the control
PCB's, transformers,and pressure switch.

Main Data Communication Cable
Goes between front PCB board and Variable Frequency Drive unit mounted center rear of machine. It

has telephone type connectors at each end and is inserted at Controller PCB and the Variable Frequency
Drive.

Circuit Breaker/Fuse

The fuse (optional circuit breaker) mounts to the rear channel. It carries
all of the controls in the machine but does not include the motor and
VFD. To reset the circuit breaker just push in the button. If you have a
fuse then remove fuseholder and fuse and replace with a 1.5 amp fast
blow type fuse.

Fuse Location

Main Control Printed Circuit Board

Please be sure to be grounded to machine before removal of this board from machine. PC board mounted
behind front control panel. Remove hold down nuts in 4 corners and 1 at bottom center.

Controls Transformer

This transformer is mounted at the back of the control trough and steps a range of 208 to 240 volts down
to 24 volts for the controls. There are two terminals on the controls transformer for incoming power. One
terminal tap is marked for 208 volts use this tap for measured voltage of 200 volts - 215 volts. and the
other tap is marked 230 volts for 216 volts - 240 volts.

NOTE: All washers have a controls transformer. Always check the incoming voltage and use the
appropriate transformer terminal when installing ALL washers.
Main Relay Printed Circuit Board

Please be sure to be grounded to machine before removal of this board. PCB mounting in control trough
towards top left of control trough. Remove 4 mounting nuts.

Part # 8533-118-001 2/22

Emergency Stop Button Switch Assembly

The stop button is mounted on right side of machine. Remove the top and access the rear of button. Remove the
plastic retainer by unthreading CCW. The switch assembly will have to be removed by pressing down on the plastic
clip while pulling the switch body away from the stop button.

-

wASH TEMPERATURE

cenD

Temperature and Start Stop Button
Display Switch Assembly

Power Connection Terminal Block

This terminal block sets at the very back of the machine. Incoming power to the washer should connect here. (See
Electrical under Installation and Operation Section for exact connections)

137

Part # 8533-118-001 2/22



138

Notes

Electronic Pressure Sensor

The Electronic Pressure Sensor comes standard on all models Starting September, 1st 2015. Machines
manufactured before this date can be upgraded with Kit 9732-314-001. The Pressure sensor is adjustable.
The Factory settings chart will let you know the starting values for each machine and by following the
Switch position chart you can adjust the water levels in 1/4 inch increments from that starting value.

_5'-'.-1!\:-‘! #l Swilich 87

Vended On-Premise
MOdeI Switch #1 Switch #2 Switch #1 Switch #2
Efficient Classic Low Level High Level
T-300 5.25 7.00 6.00 6.75
T-350 5.25 6.25 6.00 6.75
T-400 7.00 9.00 8.00 11.00
T-450 6.00 6.25 6.00 8.50
T-450 SWD 5.00 7.00 6.00 8.50
T-600 7.25 9.25 8.00 11.00
T-650 6.50 8.25 8.00 11.00
T-750 6.00 7.50 6.00 8.75
T-900 6.00 7.50 6.00 8.75
T-950 6.00 7.50 6.00 8.75
T-1200 6.00 7.50 6.00 8.75
T-1450 6.75 7.00 6.75 9.50

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

139



140

Switch Positions:

Depth (in): Pos 1 Pos 2 Pos 3 Pos 4 Pos 5 Pos 6
5.00
5.25 on
5.50 on
5.75 on on
6.00 on
6.25 on on
6.50 on on
6.75 on on on
7.00 on
7.25 on on
7.50 on on
7.75 on on on
8.00 on on
8.25 on on on
8.50 on on on
8.75 on on on on
9.00 on
9.25 on on
9.50 on on
9.75 on on on
10.00 on on
10.25 on on on
10.50 on on on
10.75 on on on on
11.00 on on
11.25 on on on
11.50 on on on
11.75 on on on on
12.00 on on on
12.25 on on on on
12.50 on on on on
12.75 on on on on on
13.00 on
13.25 on on
13.50 on on
13.75 on on on
14.00 on on
14.25 on on on
14.50 on on on
14.75 on on on on
15.00 on on

Delta Variable Frequency Drive:

Main power is connected to terminals L1, L2, and L3 on the Delta drive. If the washer is connected to a
three phase source, there should be voltage present on all three terminals. If the washer is connected to
single phase power, there should be voltage present on terminals L1 and L2.

The voltage should measure 208 Volts to 240 Volts A.C. between phases. There is a tolerance of + 10%
on the mains voltage (187 Volts to 264 Volts).

Delta VFD Motor Leads:

The wires from the motor are connected to terminals T1, T2, and T3. Since this drive uses pulse width
modulation, an accurate current or voltage reading is not possible. Although an accurate current reading
is not possible, a balanced current reading should be present while the motor is running.

Delta VFD Dynamic Braking Resistors:

Two 160 Ohm braking resistors are connected in parallel and attached to the drive at terminals B1 and B2.
These resistors allow voltage, which is generated by the motor when decelerating, to be dissipated. They
will become hot while the motor is slowing down, so care should be taken so as not to come in contact
with them. This will prevent an electrical shock and/or a physical burn.

Delta VFD Cooling Fan:

There is a cooling fan attached to the bottom of the Delta drive. This fan will operate when the internal
temperature of the drive reaches a predetermined level, the same way the radiator fan in a newer car
operates. THE FAN CAN OPERATE ANYTIME POWER IS APPLIED TO THE DRIVE! Remove power to the
drive if work is required around the fan.

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

141



142

Common Washer Troubleshooting Solutions

Symptom Probable Cause Suggested Remedy

Machine Power Supply Check these areas: Circuit breakers, Voltage, Power leads,
doesn’t Power connections. Is front display LED showing a dollar
start amount.

Door Switch Check for continuity through door switch when door is
closed. If no continuity, adjust or replace door switch.

Control Breaker Or | Check 1.5 amp breaker or fuse for continuity. If no continu-

Fuse ity, replace breaker or fuse.

Control Trans- Check voltage output from control transformer for 24VAC. If

former voltage is incorrect, replace transformer.

Coin Acceptor Check coin switch to make sure coins trip switch and give
continuity across switch when closed. If no continuity, adjust
or replace switch.

Check PCB Board | Check all wire connections for sure contacts.

Check Wiring Be- | Check data cable phone type connectors unplug and VFD

tween PCB and replug with power removed.

Check Relay PCB | Check all wire connections for sure contact.

Check Door Gear | Check that 24VAC power is at Gear Motor after start button

Motor is pushed.

Machine will | Coin Acceptor Check coin acceptor switch for any type of blockage or dam-
not accept age. Clean, adjust, or replace the acceptor.

and count | power Supply Check these areas: Circuit breakers, Voltage, Power leads,
coins Power connection

Door Closed Safety | Check door closed switch at door hinge for proper operation.

Switch

Door Handle Check single door closed switch at left side of door handle

Closed Switch to close when handle is vertical.

Control Breaker Or | Check 1.5 amp breaker or fuse for continuity. If no continu-

Fuse ity, replace breaker.

Main PCB Replace

Door does | Check Display For | Does "DOOR LOCK ERROR"” show on the front of display. If
not lock Fault Code yes follow tests described in fault code section.

Door Locking Gear | Check to insure that gear motor is receiving 24VAC from

Motor main relay PCB. If it is, replace gear motor.

Door Switch Check for continuity through door latch switch when door
closed. If no continuity, adjust or replace door switch.

Door will Thermoactuator Check to see if thermoactuator(s) and/or its mechanism is

not open stuck or binding and not allowing the door lock gear motor
to open. Check to be sure that the locking thermoactuator
is not receiving 24VAC during the last 1 1/2 minutes of the
cycle. Also check to see that the unlocking thermoactuator
is receiving 24VAC during the last minute of the cycle. If the
thermoactuators do not receive voltage at the correct times,
change the PCB. If the timing and voltage are correct, re-
place the thermoactuator.

Part # 8533-118-001 2/22

Symptom Probable Cause Suggested Remedy

Door will not
open

Door Rod

Check to see that door rod from gear motor to lock assemble is
long enough to allow lock assemble to disengage. If not, adjust
rod.

Door Lock Gear
Motor

Check that door lock gear motor is not stuck closed. If stuck,
replace gear motor.

No hot water
in detergent
dispenser

Water Valve Coil

Check coil continuity at terminals and replace if no continuity. 24
VAC power only on for 20 second in wash bath.

Water Inlet Check water inlet screens for blockage and clean screens if neces-
sary.

Water Check to insure that water is turned on and operating.

P-20 Wire Harness Check black & white harness.

Hot water Water Valve Coil Check coil continuity at terminals and replace if no continuity.
does not Check for 24 VAC power from main relay PCB.

enter tub in - [\yater Inlet Check water inlet screens for blockage and clean if necessary
wash screens

Water Check to insure that water is turned on and operating.

Black Or White Wire | Check black or white wires at Molex plug on PCB at main control-

At Main Controller ler and at relay PCB.

Pressure Switch Check pressure switch continuity between terminals . If no con-
tinuity, check pressure switch hose for obstruction. If hose okay,
change pressure switch.

No cold wa- | Water Valve Coll Check coil continuity at terminals and replace if no continuity.
ter tr? tubin - f\yater Inlet Screens | Check water inlet screens for blockage and clean if necessary.
was

Water Check to insure that water is turned on and operating.

Black Or White Wire | Check black or white wires at Molex plug on PCB at main control-

At Controller And
Main Relay PCB

ler and at relay PCB.

Pressure Switch

Check pressure switch continuity between terminal contacts. If
no continuity, check pressure switch hose for obstruction. If hose
okay, change pressure switch.

Water comes
in but level
does not rise

Drain Valve (Open)

Check these areas e Drain valve blockage e Drain valve motor and
gear train. If power but drain valve does not close, replace valve.
e Power to the drain valve. If no power to drain valve, check
(brown/yellow) circuit for power.

Black Or White Wire
At Controller

Check black and white wires at molex plug on main PCB controller
and at main relay PCB

Water does
not flush
softener
compart-
ment.

Water Valve Coil

Check coil continuity at terminals and replace if no continuity.

Water Inlet Screens

Check water inlet screens for blockage and clean if necessary.

Water

Check to insure that water is turned on and operating.

Part # 8533-118-001 2/22

143



Common Washer Troubleshooting Solutions

Symptom Probable Cause Suggested Remedy

Troubleshooting Machine Fault Errors

Displayed on front of washer

DOOR
LOCK
ERROR

Description

The Door Failed To
Close And Lock Or
The Door Failed
To Remain Locked
During The Cycle.

Condition

The following pages are a description of fault codes that will appear on the front of the
washer. There is a chart format that shows what fault code that will be displayed at washer
front. These codes displayed may stop machine operation or may not stop machine Please
check chart before removing power to reset. PLEASE NOTE: CHECK DRIVE FAULT CODE
BEFORE POWERING MACHINE DOWN!

Customer Action

This error is when the Door Locked
signal is not received within one second
after the start of the cycle. After three
attempts to start the washer.

Delay

Immediate

Action

When the error occurs, the Door Lock
Gear Motor will be turned off; all other
outputs will be turned off.

Solution

Check VFD fault light. Check to hear if
door motor engaged. Turn off the power
to the washer. Check wire connections
to door/lock switches. Check wire
connections from switches to controller.
Check P-4 Door/Lock wire connections
at PCB controller. Adjust the door lock
mechanism. (See online service manual
or video)

SLOW
FILL
ERROR

Slow Fill Error

Condition

This error is when the water level is not
reach within 7 minutes.

Delay

Immediate

Action

The washer cycle will continue

Solution

Turn off the power to the washer. Check
the operation of the water valves. Check
the incoming water pressure. Check for
blocked or restricted water flow. Check
to ensure the drain valve is functioning

properly.

Water does | Pressure Switch Check pressure switch continuity between terminals. If no

not flush continuity, check pressure switch hose for obstruction. If

softener hose okay, change pressure switch.

compart-

ment.

Water level | Pressure Switch Check for blockage in pressure switch hose. Check for pres-

too high sure switch opening circuit across terminals. Replace switch
if contacts do not open.

Water Drain System Check hoses and drain valve for blockage. Clean if neces-

drains sary. Check building drains for blockage

slowly

Machine VFD Check VFD by removing inspection panel and record any

does not numbers or letters displayed. If no display turn power off to

turn machine at breaker for 2 minutes and turn power back on to
reset. If still no display replace VFD.

Machine VFD Remove inspection cover at rear and record in only humbers

tumbles in or letters displayed. See fault code section for more info.

Sne direc- | VFD Inspect yellow enable wires from main relay PCB and at VFD

ion

Excessive Mounting System | Check these areas: e Strength of mounting structure, con-

vibration crete, or base. ¢ Mounting bolts may be loose and need
tightening.

Drive Belt Worn drive belt can cause vibration and noise.
Loading NOTE: Small loads contribute to out of balance loading and

increase vibration.

Machine Pressure Switch Check pressure switch for continuity across terminals #21 &

does not #22 indicating pressure switch has reset to the empty posi-

spin tion. If no continuity, change pressure switch.

Machine VFD Check yellow enable wires from relay PCB P13 & motor P14

starts and to VFD advances through cycle are connected. Check fault

does not code on VFD before removing power from the drive. Check

operate orange P-15 wire for signal from door switches.

Machine Main PCB Main PCB controls time cycle at end of cycle

does not Braking Resistors | Check braking resistors for continuity. Verify ohms resis-

stop tance by Molex.

Water leak- [Door Adjustment | Door may need adjustment due to abuse or wear. Check

age around tightness around perimeter using a dollar bill. Adjust left

loading door to right tightness by shims at door lock or hinge side. It is

important to center gasket to tub opening before tighten-
ing door to hinge bolts. Chalk may be used on tub front to
show point of contact with tub. If gasket is deformed, worn,
or damaged, replace. Refer to parts section for door gasket
expander Kkit.

MEMORY
ERROR

Checksum Or Out Of
Range Error

Condition

Memory error in the controller. The
memory checksum is wrong or a
parameter value is out of range.

Delay

Immediate

Action

Stop the washer and turn off all the
outputs.

Solution

Check VFD fault light before turning off
power. Try a soft Reset of the controller
with the white button. If problem persist
replace PCB controller.

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

145



146

Fault Description

COMM I2C Bus Error
ERROR 1

Condition

Customer Action

Washer controller communication error on the 12C
bus. Both the main slave micro and the master micro
can be in this error state. The slave micro error

is recoverable at any time, if I2C communication
resumes. The master micro error is permanent.

Delay

The main slave starts displaying this error after 6
seconds of no (valid) I2C activity. The master micro
goes into this permanent error state after 8 seconds
of no (valid) I2C activity

Action

Stop the washer and turn off all outputs.

Solution

Check VFD fault light before turning off power. Try the
data cable first. Move around cable and remove any
side loading tension from data cable connector ends.
Check connection P23 to P15. Turn power back on to
the washer. If the problem returns, replace the PCB
washer controller.

COMM Wrong
ERROR 2 | Washer

Size Jumper
Configuration

Condition

Invalid washer size jumper (harness) configuration.

Delay

Immediate (after the wrong size jumper configuration
is read). Washer size/type inputs are read only at
power up, before starting a cycle, once every 24
hours, and in factory test mode.

Fault

COMM
ERROR 4

Description
VFD Non
Existent Or
Communication
Fault

Condition

Customer Action

This error is when the washer controller cannot
communicate with the drive.

Delay

Delay time is 2 seconds

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

Check the data communication cable

between the washer computer and

the variable frequency drive (VFD).

Step 1: Make sure the cable did not

become unplugged during operation.

Step 2: Make sure that the cable is not

being pulled sideways at either the washer
controller, or the VFD, plug end. If both ends
of the communications cable are plugged in
the washer computer and VFD and there is no
tension on the communications cable pulling

it from side to side, then replace the cable.
Step 3: Inspect both female connection points
at PCB controller and at VFD. These may need
replacement if they cannot be reset.

Action

Stop the washer.

Solution

Check VFD fault light before turning off power. If the
controller was installed in a different size machine
before being installed in this machine, a problem
can occur. If someone has been doing repairs on the
washer, check for the correct size drive. It can also be
caused by pressure switch harness. Check to ensure
the correct harness in installed. The control can be
reset by holding program button on controller during
startup (soft reset). Check orange wire at Molex
connector on controller coming from pressure switch
or replace pressure switch harness.

COMM Washer Size
ERROR 3 |Or Type
Changed

Condition

The washer size or washer type configuration has
changed.

COMM
ERROR 5

VFD
Communication
Fault

Condition

This error is a data error on communications
between the controller and the VF drive

Delay

Delay time is 12 seconds.

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

The CE errors are communications errors. Data
Cable noise can cause the majority of these
errors. Check VFD fault light before turning

off power. Check the data cable between the
controller and the drive. Replace data cable if
it appears damaged and fault appears again.
Please note that this fault will occur if you
turned main power off and on to quickly.

Delay

Immediate (after the size jumper configuration is
read). Washer size/type inputs are read only at power
up, before starting a cycle, once every 24 hours, and
in factory test mode.

Action

Stop the washer.

Solution

Check VFD fault light before turning off power. Check
to ensure all the harnesses are properly connected
to the controller. Check to ensure the VFD drive
horsepower is proper for this size of washer. The
control can be reset by holding program button on
controller during startup (soft reset). Check orange
wires at Molex connector on controller coming from
pressure switch.

COMM
ERROR 6

VFD
Communication
Fault

Condition

This error indicates that a VFD exception error
is set

Delay

Occurs following the "DELAY"” error (see
corresponding detail)

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

The washer will not restart until the power is

removed and re-applied.

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

147



148

Troubleshooting Machine Fault Errors

Fault

COMM
ERROR 7

Description

Communication
Bus Error

Condition

Customer Action

If a state-of-health message reply is not seen by the
master microprocessor from the UC3 microprocessor
after 10 minutes, the master will reset the UC3 and
restart the 10 minute timer. Again, after 10 minutes,
if a state-of-health message is not received by the
master, it will reset the UC3 a second time. After 10
minutes, the master will reset the UC3 a final time
and post a COMM ERROR 7.

NOTE: When the master resets the UC3, the

control will disconnect from the network. If the first
reset is not successful, the control will not be able
to reconnect to the network, USB or card reader
functions.

Delay

3 cycles of 10 minutes (see above)

Action

Stop the machine and clear the cycle. Keep the
door locked until the machine has stopped moving
and then unlock the door.

Solution

The washer will not restart until the power is
removed and re-applied.

COMM
ERROR 8

VFD
Communication
Fault

Condition

This error is caused when the VFD reports a
frequency value that is out of range

Delay

Delay time is 35 seconds

Action

Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution

The washer will not restart until the power is
removed and re-applied.

PCB
ERROR1

Controller Internal
Fault

Condition

This error is an internal failure of the washer
controller electronics.

Delay

Immediate

Action

Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution

Check VFD fault light before turning off power. Try a
soft reset of the controller with the white button. If
problem. Replace PCB controller.

PCB
ERROR 2

Controller Internal
Fault

Condition

This error is an internal failure of the washer
controller related to inputs being matched between
the master and slave micros

Delay

Immediate

Action

Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution

The washer will not restart until the power is
removed and re-applied.

Part # 8533-118-001 2/22

Troubleshooting Machine Fault Errors

Fault
SLOW
DRAIN
ERROR

Description
Drain Error

Condition

Customer Action

This error is when an empty water level is not
reach within 7 minutes.

Delay

Immediate

Action

The washer cycle will continue. Do not spin
the tumbler with out reaching an empty water
level. If empty water level is not reached,
agitate during the normal spin time.

Solution

Check VFD fault light before turning off power.
Check to ensure the drain valve is operating
properly (slow drain has potential to cause this
code). Check to ensure the pressure switch
tube is clear of any blockage, and the pressure
switch is operating properly. Check the
pressure switch harness.

SPIN
STOP
ERROR

Stop Error

Condition

This error is when the washer does not stop
spinning within 150 seconds after receiving the
command.

Delay

Immediate

Action

Keep the door locked until the machine has
stopped moving and then unlock the door.

Solution

Check VFD fault light before turning off power.
Inspect the braking resistors and measure

the resistance. Check connecting wiring from
braking resistor to the drive mounted in the top
of the washer. Reset the drive and try again.
Possibly incorrectly programmed drive.

DRIVE
ERROR

Washer Size/ VFD
Size Mismatch

Condition

This error is when the drive size does not
match the washer size.

Delay

Immediate. (after the size jumper configuration
is read). Washer size/type inputs are read

only at power up, before starting a cycle, once
every 24 hours and in factory test mode

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door

Solution

Check VFD fault light before turning off power.
If the controller was installed in a different
size machine before being installed in this
machine, a problem can occur. If someone has
been doing repairs on the washer, check for
the correct size drive. It can also be caused by
pressure switch harness. Check to ensure the
correct harness in installed. The control can be
reset by holding program button on controller
during startup (soft reset). Check orange wire
at Molex connector on controller coming from
pressure switch or replace pressure switch

harness.

Part # 8533-118-001 2/22

149



150

Troubleshooting Machine Fault Errors

Fault

DRIVE
oC

Description

VFD Over-Current
Fault

Condition

Customer Action
This error is an over-current on the VF drive

Delay

Delay time is 35 seconds

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

Step 1: Check to make sure the washer cylinder
turns freely by hand. If it turns freely, continue
to step 2. If it does not, remove the belt and
see if the motor turns freely by hand. If the
motor turns freely, then check for obstructions
in the cylinder or check the bearings. If the
motor does not turn freely, replace the motor.
Step 2: Check the motor wires for a short
circuit between leads. If there are motor leads
that have conductors touching, separate them
and insulate them. If the wires are broken,
splice them together or replace the motor.
Step 3: Check braking resistors to see if they
measure the correct resistance. If a resistor
does not measure the proper value, replace it.

Troubleshooting Machine Fault Errors

DRIVE
ov

VFD Over-Voltage
Fault

Condition

This error is over-voltage on the VF drive

Delay

Delay time is 35 seconds.

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

Step 1: Measure the supply voltage to the VFD
on the L1, L2 (or N), and L3 (if connected to
three phrase power). the supply voltage should
be from 187 to 264 VAC or 108 to 132 VAC

for a 120 VAC VFD. Also make sure the supply
wires on L1, L2 (or N), and L3 (if connected to
three phase power) are securely connected.
Step 2: Check the braking resistor connections
at the VFD. The terminal screws should be
tight. Once of the braking resistor wires should
be connected to terminal B2.

Step 3: Measure each braking resistor
separately to make sure they are the correct
resistance. (200 for 1 and 2 Hp VFD and 160
for 3 Hp VFD).

Step 4: If you have a 240 VAC, high leg
voltage supply, try disconnecting the high leg.
If this cures the problem, either leave the high
leg disconnected, connect a transient voltage
surge suppressor (with some form of filtering)
at the voltage supply panel, connect a line
choke on the high leg or install a VFD filter.

Fault Description Customer Action

DRIVE VFD Condition | This error is over-heating on the VF drive

OH Overheat | pelay Occurs following the “DELAY” error (see
Fault corresponding detail)

Action Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution The washer will not restart until the power is
removed and re-applied.

DRIVE OL | VFD Condition | This error is overload on the VF drive
Overload Delay Occurs following the “DELAY” error (see
Fault corresponding detail)

Action “DRIVE OL”

Solution The washer will not restart until the power is
removed and re-applied.

DRIVE VFD Ground | Condition This error is a ground fault interruption on the VF
GFI Fault drive

Delay Occurs following the “"DELAY” error (see
corresponding detail)

Action Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution The washer will not restart until the power is removed
and re-applied.

DRIVE LV (VFD Low Condition This error is low voltage on the VF drive
Voltage Delay Occurs following the “DELAY” error (see
corresponding detail)

Action Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution The washer will not restart until the power is removed
and re-applied.

DRIVE IF |VFD Internal |Condition This error is an internal VF drive error
Fault Delay Occurs following the “DELAY” error (see
corresponding detail)

Action Stop the machine and clear the cycle. Keep the door
locked until the machine has stopped moving and
then unlock the door.

Solution The washer will not restart until the power is removed

and re-applied.

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

151



152

Troubleshooting Machine Fault Errors

Fault

INVALID
DRIVE

Description

Drive Is Not
The Correct
Dexter Version
Of The Delta
E-drive

Condition

Customer Action

The error indicates the VF drive is not a Dexter
version of the Delta E-drive.

Delay

Immediate (after the Dexter indication value is
read from drive). Drive indication value is read
only at power up, before starting a cycle, once
every 24 hours, and in factory test mode.

Action

Stop the machine and clear the cycle. Keep
the door locked until the machine has stopped
moving and then unlock the door.

Solution

The washer will not restart until the power is
removed and re-applied.

SECONDARY
FUSE ERROR

Factory
Program Error

Condition

This error occurs when the fuse settings for the
Slave/Secondary microprocessor have not been
set correctly during factory programming

Delay

None

Action

When detected, the washer control shall not be
operational.

Solution

The control must be re-programmed with the
factory programming tool.

MAIN FUSE
ERROR

Factory
Program Error

Condition

This error occurs when the fuse settings for the
Master/Main microprocessor have not been set
correctly during factory programming

Delay

None

Action

When detected, the washer control shall not be
operational.

Solution

The control must be re-programmed with the
factory programming tool.

DELAY

Communication
Loss

Condition

This is an intermediate error code that displays
as the control is attempting to re-establish
communications with the variable frequency
drive. It is a condition of other specified Error
Codes (for example Comm Error 6).

Delay

4 cycles of 10 seconds if during tumble portion
of cycle

4 cycles of 2 minutes if during spin portion of
cycle

Action

Prompt is displayed during each of the specified
10 second or 2 minute periods. Error condition
(such as Comm Error4) occurs, but Delay is
shown instead of specific Error Code. Action
during this time is dependent on the specific
error code that caused it.

Solution

No exit strategy. Either communication is re-
established or the specific Error Code eventually
OCCUrs.

Part # 8533-118-001 2/22

Troubleshooting Machine Fault Errors

Fault
CRC ERROR

Description

Firmware
corrupted

Customer Action

Condition This error occurs the washer control firmware
fails a CRC check.

Delay None

Action When detected, the dryer control shall not be
operational.

Solution The error is fatal. The control must be replaced.

Part # 8533-118-001 2/22

153



Section 8:
Washer Electrical
Wiring Diagrams &
Schematics

Part # 8533-118-001 2/22

154

Electrical Path Circuit Schematics

Start Circuit

Power travels into the machine on L1, L2, (L3, if 3 phase used). L1 and L2 provide 208- 240VAC to the
controls transformer which steps the voltage down to 24VAC for the controls. (The L1 connection at the
controls transformer must be checked at start-up to coincide with machine operating voltage) The 24VAC
travels out from the transformer on X-1 black/red wire to terminal block and then through the red wire to
the 7 amp circuit breaker. The controls transformer also creates a neutral on the X-2 black/blue wire that
connects to terminal block. From the circuit breaker, 24VAC travels on the red wire to the terminal block.

24VAC (red wires) to the P-7 power connection on the main controller PCB. With the main control PCB now
powered, 5VDC will be present between the (2) yellow wires and also the (2) brown wires for the coin
switches. Both pairs will now be ready to count coins through the P-2 connection at the control PCB. 26.8
VDC goes out on the black wire of the P-4 connection from the main control PCB to the S5 door closed
switch which mounted on the hinge side of the front panel. Closing the door will engage the door closed
switch, sending the voltage to the red wire on the S1 door latched switch. Turning the door handle to

the vertical latched position closes the S1 door latched switch, returning the voltage to the main control
PCB on the white/red wire at the P-4 connection. 26.8VDC is now present at the S2 and S3 door locked
switches.

26.8VDC is also at the black and white wires between P-21 at the main control PCB and the P-20 of the
relay PCB. This voltage signals the relay PCB that the door is closed and latched making 24VAC available to
the relays controlling the door lock gear motor, drain valve, and water valves. A continuous 5VDC is sent
on the red wire from the P-1 connector on the main control PCB, through the (normally closed) emergency
stop button switch and returns on the second red wire back to the P-1 connector. Payment is added and
the display counts down on the main control PCB display until the vend price is satisfied. The display will
change to read PRESS START and the green light over the start button will flash. Pressing the start button
on the front of the main control PCB signals the relay PCB to lock the door and 24VAC will go to the door
lock gear motor on the white/red wire from the P17 connector of the relay PCB. The door lock gear motor
engages and pulls up on the door locking rod, locking the door, and closing the S2 and S3 door locking
switches.

The S2 locking switch is a backup to the S1 latching switch so that once the cycle starts the S1 isn't criti-
cal. The S3 locking switch provides 26.8VDC on the orange wire back to P4 connector at the main control
PCB and the P15 connector at the relay PCB. This signals that the loading door is closed, locked, and safe
to continue wash operations. This activates the P-13 and P-14 yellow enable wires to the inverter drive

to allow motion. If there is no signal on P-15 (orange wire) their will be no motion of the tub. S1, S2, S3,
and S5 door switches are now closed. The green On LED and the door lock gear motor (discussed in start
circuit) will remain on throughout the cycle.

Fill Circuit-Warm

The relay PCB supplies 24VAC to the brown/yellow wire from P-17 to the drain valve which closes the
valve. The lock thermoactuator also receives 24VAC on orange/blue from P17 of the relay PCB. This device
prevents the door lock gear motor from dropping out and unlocking during the cycle in the event of a
power loss. The 24VAC will cycle on and off keeping the lock thermoactuator engaged until 70 seconds
before the end of the cycle. The main control PCB sends data commands to the VFD through the data
cable connected at P-6. These commands control the wash basket which will tumble one direction for 12
seconds, pause, and then reverse direction for 12 seconds.

The prewash or wash LED will illuminate at this time, powered through the white wires from the P-3 con-

Part # 8533-118-001 2/22

155



156

nection of the main control PCB to the LED printed circuit board. Using the factory preset cycle as an
example: The washer fills the tub through the back of the machine with either one or both the C1 cold

and H1 hot water valves. From the P19 connection of main relay PCB, 24VAC is sent out on the white/
brown wire to the C1 cold water fill valve and the red wire to the H1 hot water fill valve depending on the
temperature selected. After a 90 second delay from the beginning of the wash cycle bath only, the deter-
gent dispenser flushes the detergent into the tub for 20 seconds. This is accomplished when 24VAC travels
through the orange wire to the H2 hot water valve solenoid. During the machine fill, a 5VDC signal is sent
on the red wire from the P5 connection of the main control PCB to the pressure switch contact and returns
on the yellow and orange wires to the P5 connection of the main control PCB. When the water level in the
basket reaches the preset level pressure, the switch moves the switch contacts to the full or open posi-
tion. This causes the main control PCB to signal the relay PCB to shut off the water valve coils.

Wash Circuit

Once the machine has achieved it's water level, the wash basket will continue to tumble one direction for
12 seconds, pause, and then reverse direction for 12 seconds. The time on the front display will count
down as the bath progresses. The time of the bath is programmable up 15 minutes per bath.

NOTE: When programming cycles, the wash bath must be programmed for 3 minutes or more.

Drain

When the program bath time ends the main control PCB signals the relay PCB to remove 24 VAC power
from brown/yellow wire at P17 going to the drain valve. The normally-open, spring-loaded drain valve
opens allowing water to exit the machine. This resets the pressure switch back to an empty level and
restores the 5VDC connection through the pressure switch from the red wires to the orange and yellow
wires.

Rinse 1 & 2

For Rinse 1 & 2, the rinse LED will illuminate, the drain valve will receive 24VAC and close. The basket will
fill and tumble the same as the wash bath for the programmed time. The rinse water temperatures are
programmable and factory default is cold.

Final Rinse Circuit

The final rinse LED will illuminate, the drain valve will receive 24VAC and close. The basket will fill and
tumble the same as the previous baths for the programmed time. The final rinse water temperatures are
programmable. NOTE: When programming cycles, the final rinse bath must be programmed and cannot
be set for less than 3 minutes. Also at the beginning of the final rinse bath, the main control PCB will sig-
nal the relay PCB to send 24V to the P-19 connector on the white/blue wire to the C2 cold water valve for
20 seconds to flush the fabric softener dispenser.

Spin Circuit

The spin LED will illuminate and the main control PCB sends a signal to the variable frequency drive via
the data cable at P6 to VFD RJ-11. The rotation as viewed from front during spin will be counter-clockwise.
The time of the spin cycle can be programmed.

NOTE: The final spin must be programmed into the final rinse bath and must be programmed for 1 min-
ute or more.

Unlock Thermoactuator and Shake Out Circuit

70 seconds before the end of the cycle the main control PCB signals the relay PCB to remove 24VAC from
the orange/blue wire at the P-17 connector on the lock thermoactuator. This allows the lock thermoactua-
tor time to cool and retract by the end of the cycle. To insure that the lock thermoactuator has retracted
by the end of the cycle, 1 minute prior the end of the cycle, the unlock thermoactuator is powered with
24VAC through the orange/red wire from the P-17 connector of relay PCB. The unlock thermoactuator
moves the complete bracket assembly away from the white door lock actuator allowing it to drop at the
end of the cycle, unlocking the door. The basket will come to a stop from spin speed with the assistance
of dynamic braking resistors wired to the variable frequency drive. (See wiring diagrams for quantities and
resistor ohm values). The washer will then tumble for 45 seconds to let the clothes shake loose from the
basket and then stop.

End of Cycle and Door Open Circuit

Once the machine stopped, 3 things occur:

1. The enunciator will signal for 3 seconds letting the user know that it is the end of the cycle.

2. The Display of the Washer will scroll "CYCLE DONE THANK YOU".

3. The main control PCB signals the relay PCB to remove power from the white/red wire at P-17 which al-
lows the door lock gear motor to unlock. When the loading door is opened, the S1,52,S3 and S5 switches
are opened. The machine is now ready to accept coins again.

Vended Drive Motor Inverter Type
Motor-Winding Resistance Chart

201Ib C-Series Stack Washer

Part # 8533-118-001 2/22

Resistance
Motor Winding Wire # Minimum Maximum
30Ib 1ph or 3ph 60hzMain (wash & spin) T1&T2 3.91 4.60
Dexter #9376-307-001 T2& T3 3.91 4.60
T1&T3 3.91 4.60

NOTE: Resistance values are measured at the stator. Values at the end of the motor wir-
ing harness may be slightly higher.

Part # 8533-118-001 2/22



Washer

Diagram for 60hz Co

iring

W

Washer

Schematic for 60hz Co

iring

W

/HOS—HdL —=A0ZC  NWVHOVIA ONIHIM =1
SNOLING dOLS ANV L3VIS HLIM _ —
ARG A 'SSIHdX3 NIOD MOVIS 81 02 _
v100—-£68-9056 N/d |
4INQLISND —
2SWQ0Z 0L or _
035Wos 38 1SN T~ ANO _
L [ ] N SN DN DN B N B e ~=
1 r n| O 35100 WoOf =T = s |
| | | 7 \I |
INYO 85N HIIM
— ONINNVE908d 404 ] @ p /
@i NN : anl S |
s - ez | : i 3 =2 5 AL
: Ly | r i | s g |
= A ! VA | C H
SINVA ¥3LYM H | _|||_ s \: @ e | 3 m
L 5 H Ik = & R INE |
_ = O
wanai0s G183 = 43 al ER B . | ( o0 5 35 s © © —
anL 10H — LH — — M Ak o | Wm0 N . 9
4v0S IOH — zH sl ox g7 32 &
- : _ sgan ][ £ : |
(=4 Q @ 5
1 ar ik i £
o 8|z F =z Z
_ = g il t 25 £ i=ge ||
ey =—I1C] . w z x w
RENTEN] e ° 2 =3 &
- a T >
LINo¥ID X ey =—1a"] — o /r > =
div L Ficd — 3 mn
a
w
g s\ [ 2 _
~ 19 —
& 210 O \ | \ |
3 _ gl -
< ¢ .0 O HOLIMS Wv2i90Yd
& NO O _ b _ JAVNELTY g = & _
- — X mT o LX = — m MY 5
HINHOISNVAL S Y3y
— — T08INOD — — g XlEE —
1 | N\ XL & —
L _ N | g
— _ 1 g A~ E m —
| 1! o (o148 S
_ i -1 IBor !
— HOLMS 3unSsaud l— I b /mw &
| 1 g | | —
DIn) L] | g 3 M_ S | HoUMS
AN w % L _ @.ﬁ _
_ _ HONOML TOMINOD  :NOLLYOOT — Houks
! | s | |
¥00a
IMI L& | M
L T = _
- iy @ 3AVA . m%._nm
| L HOLOW NIV — — oo o —
] €1 o SHOLVNLOVONNIHL .
] INO¥4 dOL  :NOILYOOT
A0vE  NOILVOO1 L — WOLLOE  :NOILVDO1 - L
— N SN R R L& | L& | — L& |
_ _ 139
N_I_O@ _I_ﬂ_ _\ >OMN Q_n_ud\_\/_m _I_ Qm [ a3a/d | _ 09SWO0Z ANV 99SWOG NIFMIIE 38 ISNW HLAIM 3STNd NIOD
SNOLLNG dOIS ANV LNVIS HLM g7
3ARIQ JA ‘SSIYdX3 NIOD MJIVIS 81 02 _U<> - N0
Y100—£68—-90S6 N/d - e T |
MO
T=Cd 13N [ T9A 12
2=Cd _a3d ! .%% e |
Sy3dwnr E-5d_[980 T HILIAS
= A [ 7=Cd I 3WNSSIAd |
g90d 3AND T3008[5=5d HOTH
((E] 8-Cd
S7300W ¥3a70
t=7d TAR  %-%d|,, OJUABI+[[T-E2dy—
CT9NOLLAD _ UNTB=ZdIHA__B-td|  WOJI[\g€¢
NO[Z=7d AR 7=¢d JANG+ [ EEZD
wanaios FB - 83 e =  [V=tad
HSYMINd[ G=7d AR Stdl= o S-¢ad
gnL 10H — LH HSYA[F=Zd TAR v=td| =0
dv0S 10H — ¢H SN E=7g TAA gedly < Z7Ead
SINWVA_UIIVR IN-T7d AR otdlo L s
Ngs[T=7d TAR T-td S Ied /\
b — s 45 @
T IAINT €SN HLIM 130d 0 “Ra=sS 30.L0OW
ZW_H/ ONIWWYHOONd d04 374V asn sn o e
58 B
na T3A/NaE 3 s (R
@ [ 2-1d a3d a3y AON3DY3W3 . e
IATA HOLIMS Wyd90Yd | AR 2-97d 3w =
ILYNI3LTY " IAR  1-9Tq| L
NIvQ D 304 ]
o Tr=gghuy T-rd v
—_ — = = N
= .|
- = R6=91d DII/IFR  6-841-01100 e o
¥3LYA 1100 L1l = oA THA—8-54]2-0709 avAvel3=7a X R S0LOW d
34 haseend N1g/LHA G—61d =) @Tmi T3IX/03IT 7-8d| 1-10H €l L z
24 IATA M (g=9rgDI0713g  9-8d|2-L0H 10W 2L &
¥3LYM @00 e P NN o
BET Lot bryl < T=91d  Q3I/7IAR  F-8d[JLK-X1 ~Nag] SV AJN3NO3N 4 @ TL
# IATWA _|«|ﬂm ) “w - 7 =8dPOOTN oL ITEVINYA
&3 ofgld U Smagn s e T o TR s by
I = M
A3A m§<> 930 T-61d waAve E—Fd G IAR|NT @ IND¥3 SHIHSYA 3HL WONS G3AIIA
Tomn_ S v-1ed oIV _T=bd TI3/IAR €1 21 I .
J3LvM LOH T=02d THA — T-Tad|Nwves X0 9-bd 9a0 Wt T
pv4 X
2 A A ._TAML\
(IS g T F TS s SERRER 134
JOLOW $ CREETY T3A
007 ¥00a _|«|_|i = )
Z|S1d oxn | 040
ne [v_w_sz«d 1387980 SRt P T3/ IAR
HILIMS
ot w_Eq\_J/h%\duzmuE © @3HOLYT ¥00a 2 =
nd n74/990 x ¥
207 e a A ¥
T4 d0LYNLOYOWYIHL a |.\.|_ 2 T3A/NED
A HILIAS T e
a3s010 ¥ooa G2 IWAOISNYYL x
HOLIAS HILIAS A8l & oxJOINDD o & =
3007 ¥00a 13707 ¥00a o e Ll ma/e ng/5
WAP2 o i
I WOJ JVAYE X 17]A002
@33 13snd JvAPE T3~ a3d1039/514 TTAOES ST
[43ivIdE 1IN0 | a33/37e
_I_I M\ LI_ _ _
ZHOS—Hd L —AQ%C
3sN4 3LYNNILY
_| |||||| I_

159

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

158



Notes Notes

160 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22 161



162

Kits, Assemblies, & Common Parts

Description Part Number

Kit - Door Lock Assy. & Cam, replaces 9885-024-001

9732-347-001

Kit - Door cam replacement

9732-346-002

Kit - Locking Pawl replacement

9732-346-001

Kit - 8650-012-003 Lock with spacer

9732-344-001

Drain Valve 2" 9379-199-002
Water Valve (Dual) 9379-183-013
Diaphram 9118-049-003

Cylinder Plug (1.5" Plastic)

9456-041-007

Electronic Pressure Switch

9732-315-001

Breaking Resistor 200 Ohms

9483-004-002

Transformer

8711-004-004

Main Control Board

9473-010-001

Data Cable

9806-015-002

Door Lock Gear Motor Assembly

9922-017-002

Door Lock Latching Assembly

9885-024-001

Door Handle Only

9244-091-001

Door Switch 9539-492-001
5/16 Hex Screw 9545-008-026
Belt 9040-079-004

Door Glass Gasket

9206-411-002

MS300 VFD Display

9150-058-001

Part # 8533-118-001 2/22

Section 9:

Washer Parts

Part # 8533-118-001 2/22

163



SWD C-Series Accessories T-350

Key Description Part Number Qty
& Hose, Water Supply 3/8” I.D. 9990-027-011 2
* Washer, Inlet Hose (furnished) 8641-242-000 2
& Strainer, Inlet Hose (furnished) 9565-003-001 2
* Sealing compound 8538-151-002 1
& TORX#20 Driver 8545-051-002 1
* Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx) 8545-051-003 1
& Flow Restrictors (in dispenser ) 9475-002-003 3
* Battery 3V Lithium (used on Control PCB) 8612-001-001 1
& Coin Bearing & Seal Kit 9732-219-003 1
* Mode Light Support 9635-022-001 1

Wiring Harnesses Parts

Key Description Part Number Qty

Harness Power Terminal Block

9627-747-003

& Wire Yellow Jumper (water valve)

8220-123-001

10 Harness-Extension, Transformer

9627-826-001

3 Wiring Harness -main

9627-914-002

11 Harness-P5/Pressure Switch

9627-908-015

& Circuit Breaker 7 AMP

5198-211-002

* Wiring label-schematic/diagram

9506-827-001

Wiring Harness, Door Lock P15/P4 9627-816-002 1

* Wiring Harness, Coin Drop 9627-916-001 1
2 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
3 Data Cable 9806-015-002 1
4 Cableassy-USB 9806-022-001 1
* Retainer-USB 9486-159-001 1
5 Wiring Harness P20/P21 9627-818-002 1
6 Wire Harness-program switch 9627-910-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness Water Valve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-797-001 1
* 1
1

1

1

1

1

1

Part # 8533-118-001 2/22

1"

10

Part # 8533-118-001 2/22

165



WCS350XA Rear View Access Parts Group

Key Description

Part Number

Qty

1 Drive Motor, 3 Phase (Inverter duty) 9376-307-001 1
2 Rod, Motor Mtg 9497-222-002 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-001 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
5 Spring, Belt Tension 9534-319-002 1
& Pulley, Motor 9453-180-001 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
i Tolerance Ring 9487-234-001 1
6 Pulley, Driven 9453-168-005 1

Screw 1/2-13x1/1/4" 9545-017-009 1
* Lockwasher 1/2” 8641-582-016 1
& Washer, Flat 1/2x2 1/4" 8641-581-026 1
7 Drive Belt 9040-079-004 1
8 Channel, Rear 9081-182-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-007 4
* Hose, Overflow to drain 9242-449-002 1
& Clamp, Hose overflow to drain 8654-117-009 2

Hose, Overflow Vent Top 9242-463-005 1

Clamp, Hose Vent 8654-117-014 1
10 | Vacuum Breaker ALL 9610-001-001 1
11 | Bracket, Vacuum Breaker 9029-275-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap (Red) 0935-135-002 &
13 | Hose, Vacuum Breaker to tub 9242-458-001 1
* Plastic Plug 7/8” Electrical Connection 9456-041-006 1
* Panel Assy., Back 9454-940-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 10
* Nut, Spring 8640-399-001 6
14 | Hose, Pressure Switch 9242-175-007 1
* Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-034-004 1
* VFD Cooling Fan 9189-015-001 1
23 Braking resistors (200 ohm) 9483-004-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1

166 Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

167



168

16

13 14

17

WSC350XA Cabinet and Front Panel Group

Key Description

Panel, Right Side-Painted

Part Number

9989-586-002

Qty

Panel, Left Side - Painted

9989-587-002

Screw

9545-008-023

Panel Assy, Front

9989-620-002

*

Trim Edge Protector

9578-092-005

1
1
8
1
1
2 Switch Assembly, Stop Button Kit 9732-223-002 1
& Stop Button Mounting Plate 9452-725-001 1
3 Bumper Loading Door 9051-055-001 1
& Nut-hexelasticstop,1/4-20 8640-414-003 1
4 Screw-flhdcr,10bx13/4 9545-008-014 6
& Nut, Spring-To Front Panel 8640-442-001 6
* Washer-finish, #10 8641-585-001 6
5 Label, Door Opening, Blue 8502-757-002 1
5 Label, Door Opening, Black 8502-757-001 1
6 Label, Risk of Injury, Blue 8502-759-002 1
6 Label, Risk of Injury, Black 8502-759-001 1
7 Nameplate Decal, Control Panel, Blue 9412-238-002 1
7 Nameplate Decal, Control Panel, Black 9412-238-001 1
8 Button, Push Control, Blue 9035-062-001 1
8 Button, Push Control, Black 9035-062-002 1
9 Screw, Torx Head- 10AB x 3/4, Blue 9545-008-009 2
9 Screw, Torx Head- 10AB x 3/4, Black 9545-008-036 2
10 | Panel top Front, Painted 9989-590-002 1
* Screw, Hex, #10B x 1/2 9545-008-026 6
3 Panel Top Rear 9454-939-001 1
* | Screw, Hex, #10B x 1/2 9545-008-026 6
11 | Lock, (w/Key) 8650-012-003 2
* Key, - # 6324 6292-006-007 1
* | Cam, Lock- 9095-050-001 2
* Nut, 9/32 - 28 Hex 8640-426-001 2
* | Washer Flat 5/16 8641-581-008 2
* Coin Vault Assy, Coin 9942-028-003 1
12 | Coin Box, Blue 9807-099-001 1
12 | Coin Box, Black 9807-099-003
13 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* Soap Box mounting Gasket 9206-425-001 1
14 | Lid Assembly soap box 9987-104-001 1
* Lid screws #10-32x1/2 SS 9545-012-017 2
& Nut Hex Elasticstop #10-32 SS 8640-413-006 6
* Bracket Soap box mounting 9029-122-002 1
& Softener siphon tube (plastic) 9574-252-002 1
* Flow restrictors 9475-002-003 1
15 | Label, Dispenser Instructions, Blue 8502-756-002 1
15 | Label, Dispenser Instructions, Black 8502-756-001 1
16 | Door, Lower Service 9108-140-001 1
17 | Handle, Lower Service Door 9244-086-006 1
18 | Screw-flhdcr,10bx13/4 9545-008-014 2

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

169



170

WSC350XA Cylinder, Seals & Bearings Part #'s

Description

Bearings and Seal Kit

Part Number

9732-219-008

Qty

Housing, Bearing- Assembly (items #2-#6)

9803-179-003

Cylinder Assy

9848-121-001

Tub and Cylinder Assy.

9869-037-001

1

1
2 Housing, Bearing 9241-169-002 1
3 Bearing, Front (LARGE) 9036-159-008 1
4 Bearing, Rear (SMALL) 9036-159-009 1
5 Spacer, Bearing 9538-158-001 1
6 Ring, Bearing Retainer 9487-238-001 1
8 Seal, Large 9532-140-009 1
9 | Seal, Small 9532-140-003 1
10 | Ring, Seal Mounting 9950-042-001 1
11 | Tub Back Mating Ring 9487-261-002 1
12 | Bolt 1/2-13x1 1/4” Tub end of bearing Housing 9545-017-009 6
12 | Nut 1/2-13 8640-417-005 6
13 | Support Arm Assy, Bearing Housing 9991-057-001 6
14 | Bolt Pulley end of bearing housing, 3/8-16x1 1/2" 9545-029-003 6
* Nut, Flange Locking 3/8” 8640-415-004 6
15 | Pulley, Driven 9453-168-005 1
16 | Ring, Tolerance 9487-234-001 1
17 | Washer 1/2 8641-581-026 2
18 | Bolt 1/2-13x1 1/4” 9545-017-009 1
19 | Lockwasher 1/2 Ext. tooth 8641-582-016 1

1

1

1

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

10

11G

13

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

171



172

Door Lock Assembly (continued)

Key Description

Part Number

Qty

*

Spacer Sensor

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 Nut, Twin 4-40 8640-401-001 1

*

9538-182-001

* Shim, Door Lock, Thin

9552-037-001

>
=

* Screw, Lock mtg 1/4"-20 x 3/4"

9545-018-014

* Lockwasher 1/4” Ext tooth

8641-582-007

33

Gear Motor Door Lock Assembly

Key Description T-350 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw hxwsdhsl, 10-24 - 1.25f, ctd 9545-046-007 4
12 | Standoff-Wire 9527-007-001 1
* | Rod, Door Lock 9497-225-018 1
* | Harness, Door Lock/Drain, P17 9627-820-002 1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

173



174

15

12

WCS350XA Loading Door Group Part #

Key Description Part Number (014

Loading Door, Complete #1-10 9960-308-001 1
1 Loading Door, Ring (180 Degrees) 9487-264-002 1
2 Gasket, Loading Door 9206-411-002 1
3 Window, Loading Door 9635-018-001 1
& Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 1
4 Shaft, Door Locking 9537-195-002 1
5 Cam, Locking 9095-051-001 1
6 Pin, Groove (1 1/4) 9451-181-005 1
7 Pin, Groove (3/4) 9451-181-004 1
8 Spring, Lock Cam 9534-360-002 1
9 Handle, Door 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 1
11 | Screw, Loading Door Mtg (5/16" TF) 9545-056-002 3
* Shim, Loading Door Hinge, Thin 9552-037-001 1
12 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 1
* Screw, Hinge Mtg 5/16" -18x 3/4” 9545-014-009 3
b Lockwasher 5/16" Ext tooth 8641-582-009 3
* Wiring Harness doorlock safety Switch Assembly 9627-816-002 1
& Wire Assembly Door Close Switch, Red 17" 8220-063-025 1
* Wire Assembly Door Close Switch, BLK 17" 8220-063-026 1
13 | Leaf assembly, Hinge Top 9845-008-001 1
14 | Leaf assembly, Hinge Bottom 9845-005-002 1
15 | Switch Door Closure 9539-492-001 1

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

175



176

Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-199-002 1
2 Body, Valve (w/ball) 9064-068-002 1
3 Motor & Gear Train (complete) 9914-137-019 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-340-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1

Part # 8533-118-001 2/22

Water Inlet Valve Breakdown
2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-118-001 2/22

177



178

WCS350XA Chassis and Drain by Part #

Key Description Part Number Qty
1 Base Assy,Frame 9945-147-002 1
* Outer Tub Assy 9930-176-001 1
& Tub & Cylinder Assy 9869-043-001 1
* Cylinder Assembly, (Includes Spider) 9848-121-001 1
2 Back Ass'y, Tub 9962-016-001 1
3 Bolt, 3/8-16" x 1 1/2” Tub Back to Tub 9545-029-003 16
4 Nut, Flange Lock 8640-415-004 18
* Ring Assy, Tub Mtg-Front 9950-057-002 1
& Bolt, Top Front Ring 1/2" -13 x 3" 9545-017-012 1
* Nut 5/8” 8640-417-005 1
5 Ring Assy.Clamp Tub Mtg.- Rear 9950-046-001 1
6 Bolt, 1/2-13 x 1 1/4 Tub & Rings to Base, Front & Rear 9545-017-009 4
7 Nut, 1/2-13 Wizlok 8640-417-005 4
8 Hose, Overflow 9242-449-002 1
9 | Clamp 8654-117-018 2
10 | Tube, Over Suds 9242-463-005 1
k5 Clamp 8654-117-014 1
11 | Hose, Tub to Drain Valve 9242-468-001 1
12 | Valve, Drain 9379-199-002 1
* Screw, Valve to Bracket 1/4x3/4 9545-030-002 2
13 | Hose, Drain Valve to Tube 9242-451-002 1
* Clamp, Hose (Drain Valve to Tube) & (Drain Hose to Valve) 8654-117-009 2
& Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
14 | Tube Assy, Drain 9915-132-002 1
15 | Hose, Vacuum Brkr. to Tub 9242-458-001 1
* Clamp 8654-117-015 2

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

179



180

Electrical Components, Control Trough

Electrical Components, Upper Channel Part #

Key Description Part Number Qty

1 Trough Assy,Controls 208-240 volt 9857-228-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAC Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher #10 8641-582-006 4
* | Wire Assembly, BLK/BLU 8220-001-231 1
* | Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8ABx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
= Lockwasher #10 8641-582-006 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-002 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door LockP17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 | Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-908-015 1
10 | Wiring Harness-Main 9627-914-002 1

Part # 8533-118-001 2/22

Key Description Part Number Qty
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-034-004 1
* Cable, Data Communication 9806-025-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (200 ohm) 9483-004-002 2

Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
* Label Fusing and Installation 7 amp Rear 8502-619-004 1
6 Circuit Breaker 7 AMP 5198-211-002 1
Plate Mouting water valves 9452-691-001 1
2 1
p—F6

Part # 8533-118-001 2/22

181



Front Panel Control Group Part #

Key Description

& Nameplate,Control Panel Blue (one piece)

Part Number

9412-238-002

Qty

* Nameplate,Control Panel Black(one piece)

9412-238-001

1 PCB assembly Control /Display

9473-010-001

* Spacer Pushbutton (Micro)

9538-192-001

& Retainer Pushbutton (Micro)

9486-158-001

* Nut Hexelasticstop #4-40

8640-424-002

& Pushbutton Control (coin)

9035-062-001

* Spacer Plastic #6x9/16

9538-157-018

& Nut Elasticstop #6-32

8640-411-002

* Nut-Hexkeps, #6-32

8640-411-003

Harness LEDPCB

9627-797-001

Harness Doorlock, Switches

9627-816-002

PCB assembly Mode lights

9473-005-001

XA |JTWIN

Spacer Plastic #6x9/16

9537-157-018

*

Nut Hexkeps #6-32

8640-411-003

Switch Assembly Emergency Stop (includes Wire Harness)

9732-223-002

Spacer Plastic #8x5/16 E-Stop

9538-157-020

* Nut HexKep #8-32 E-Stop

8640-412-005

3 Plate to mount e-stop button

9452-725-001

Door Locking Actuator 24 volts

9892-017-002

Hex Nuts (mounting gear motor to control)

8640-412-005

Battery

8612-001-001

Program-switch

9539-495-001

* Wiring Harness program switch

9627-910-002

& Bracket-Program switch

9029-267-001

el Bl B B N Bl B B DS R S IS TN I B B I S O B B I ST I I N I

182 Part # 8533-118-001 2/22

Labels and Diagrams by Part #

Key Description Part Number (047
k3 Wiring Diagram, Coin 9506-809-001 1
1 Label High Voltage Warning 8502-614-004 1
w3 Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Blue 8502-759-002 1
* Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Blue 8502-757-002 1
* Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners 8514-281-001 1
5 Label, Dispenser Instructions, Blue 8502-756-002 1

Label, Dispenser Instructions, Black 8502-756-001 1
6 Cover-Motor Control 9074-268-001 1

5

3\)I- /,,_J' \ .I .
il

Coin Handling by Part #

Key Description Part Number Qty
8 | Vault, Assy 9942-028-003 1
* | Screw, 10B x 1/2” Vault Mtg 9545-008-026 4
9 Coin Acceptor Complete (Optical Switch) 9021-094-001 1
* Screw, Acceptor Mtg 9545-053-002 4
& Retainer-coinacceptor 9486-145-001 1
* Harness Coin Switch 9627-916-001 1

183

Part # 8533-118-001 2/22



184

Coin Handling Group

Key Description Part Number Qty
Coin Acceptor, Optical, SWD, US Quarter 9021-094-001 1
* | Harness-Extension ,Control to Acceptor, Optical Dryer 9627-916-001 1
* | Retainer, Coin Acceptor 9486-145-001 1
* | Screw, Torx 9545-053-002 4
1 [ Switch Assembly, Optical Sensor, SWD 9801-099-003 1
* | Screw-Height Bar, 3mm 9545-039-002 2
Below not included
* | Harness, Acceptor Mechanical (Control to Acceptor) 9627-783-003 1
* | Coin Vault 9942-028-003 1
Screw, 10AB X 1/2 9545-008-024 2

Coin Handling Group Electronic

Key Description

Kit, Electronic Coin Acceptor

Part Number Qty

9732-303-004

Acceptor-Electronic, US/CA

9021-054-001

Harness, Control to Acceptor, Dryer

9627-909-003

Harness, Control to Acceptor, Washer

9627-909-002

Label-Wiring, Electronic Acceptor

8502-730-001

Retainer Coin Acceptor, Electronic

9486-155-001

Screw, 4B x 5/8 ss, Torx T-10

DIN|R, R~~~

9545-053-002

Below not included

Harness, Adaptor Electronic to Mechanical switch

9627-901-001

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

185



Washer

Diagram for 60hz Co

iring

W

Washer

Schematic for 60hz Co

iring

W

230V
1PH-50HZ

_ — — LEE)
NIO@ _I_ﬂ_ nF)\ r >O._VN mON Q_n_ud\_\/_m _I_ Qm [(ERZORE _ 99SWO0Z NV 99SWQG NIIML3E 39 1SN HLAIM 3STNd NIOD _
SNOLLNEG dOLS ANV LyVIS HLIM g7
AN JA ‘SSI¥AX3I NIOO MOVLS 81 0T
¥100—8/8-90S6 N/d vare _
3_”_._Hmm
m-mm mw> e e |
- g E
. SYIAWAr wumn_ 00 HILIMS | ININAYd
= —Gd 3AINSS3dd
INaNT 2= 2 4INOISNO |
g0d ”.;zu._.l TICOA =29 HotH T L 2g| | 0L
S$T3IC0N ¥3070 £l o=d 5 AN
CTONDL LD 5=7d THA—&=cd|,, 2uA8i+ [7TEZaY. A L W Ip X————"—X~0~Z1-"X0SESOM
IN[B=Zd IR 8-tdliz ~ WOJa[\-€2d) e T —
HOY38 [ T-Td[ [ NO[7-7d THA Z-td| & J0AG+[ E=ESd 3y _
wanashs B83 - 13 aay 2-1d WO3[ 5-7d AR 9-&d|» = | ¥-ted _ o M G+ o4 G
HSYM3¥d[ G=Zd TAA Stdl=s o S-ted na [ 1
0L don = 1 HSYAP=Zd —TAR —p-tdli@ 0 GEET RN _ o |
ISNI[E=7d THA £-ed|y ﬂ_u [-€2d ~ T
SIATVA_SIIVA ISNIE- A 2=7d AR 2-&edlor L | 43R0LSND
N e i — S w\_-mn/\ - ™~ _ 218 U _
= = & g ) ¢TYNOILAO NIGJ IHOTE 9d0> TOLIAS OldD S N
Na9 ANIST &SN HLIA La0d 0 TR =5/ NIDD 1937 N NIOJ 1337 ~ V=TT TXOSESOM
ONIWAVDDN ¥D4 TV €0 asn o [\ _ TR
[ _|./ul_ :E_Hn_sw
ng 3A/NNE B eI a3s a3y dol
@ o 2-1d 039 a3 AON3DYIW3 .
HILIMS W9N90Nd | AR 2-91d w =
INTWA [}
YNYIALTY ©—*TAA  T-91d] ey @5 TTEAs 3@
NIVAT 3LUNYIL D ap 1
..__.ew.__mﬁuw [
T - - = Y
RETSAS S AR VAT Td|ay = [oft oM At |
I# IAWA = - S ]
=iy = [R[6-91d _DIU/IHA _ 6-8d|-1109
d3LvA @09 P = “ 8-91d N1d/IHA  8-8d[e-010J vAve[2-7d 13X m._m_umum
RETUNEEASVVSVS S (ST VAT S=6Td|™} =0 [&[7=91d TIA/T39_7-8d| I-10
i INTVA m 9-91d 9d0/03d  9-8d|2-LOH 10W
¥3LYM @00 =Tl = _H IAINT
Lnn | < ALWN->1 SIW AIN3NO3IN S
B IAwA = o MODINN Nad 31GVINYA ®
J3ILYM LOH el 2 ,v___wm_.ﬁ__.h ovavel 1-2d 133 Hon 'STIOAD TV 40 LIS IHL Lv
5 MJJ 3Lv.I0Y¥ OL SI J3ANITAD 3HL
T34 anan) 930 1-e1d - A EFd T THA|Hod IND¥4 SH3HSYM 3HL WONH G3A3IA
R A v=0ed e b=ied oo T=vd U397/ 1AR om wg €121 1 ®| .
NI T-02d TAM T=T2d|NLyve+ 207 9-%d o0 -
h'4 h'4 4
b ™ m__ @ A ._r(zmu.
I S=Z1dI™
a ct.Ew_n_Eznuw_\Es o _U :M SETN SETR
#2071 J00a F=ZTal _ ES =
DSTd
ne [v_\u/_“/l_\b_\-_ 337340 €-1d mv_ 20 240 a3a/LHM
HOLIMS
cH mn%@/u\duzw_uf - @3HOLY d00a = =
mE Wy Na/50 & x
2id |
T# 30LYNLOYOWIHL Y I.\.|_ T3IA/NED
] HILIMS —
030710 ¥00a mm AINAD SNV L x| x
HILIMS HILIMS NN 10d1NOJ @ m I —
wl W 2X 21 g T en
434907 ¥00a 3007 ¥00a [ DREZRE na/>e
_ WAY2 LA
3IN1d___WOO JVAVe X ¢, [1]Aooe
033 03snd JvAr2 (38— (341 039/9 1 A T

a3a3/579

3SN4 31YNY3LW

I 1
[ _
_

ZHO9—HdS/ L —A0YZ—80C

/HOS—HdL —=A0ZC  NWVHOVIA ONIHIM =1
SNOLING dOLS ANV L¥VIS HLIM _ —
A A 'SSIUdXI NIOD MOVIS 81 0T _
v100—-£68-9056 N/d |
YINQLSND —
2SW00Z 0L oL _
235W0G 38 ISNA ~ ANO —
L ~
S J ﬁ - SN N ST DN DN R e e J I._h__>> uw|_Dn_ Z_OQ —~—— T~ \\/ o . |x|o|wm|lxommmo\>|_
_ TiiL A |
YA 8SN HIIM
) — ONINNVA90Yd 404 ] @ e
o ] 3 L 3 _
v il = Ll fix) : 2 I 2 V1m{|\k\_ - I_ _l
n - / \ T —
o I Tl =7 s
SINVA ¥3LVM ‘ | _|||_ s \'! 8 513 H
. — oz ] | /7 \H = m & w —
8nL 0109 - 19 — e | - T - 3 2|° |¢
¥3NILIOS 0103 - 23 ol N B 1 ( m A 3= E o o —
anL 1oH — LH — — — N o i fom) N B 2
dv0S 10H — ¢H k) =3 | g7 32 e
| 3 _ o8 H_ _H z M _
c 2 5
| 5 l i . =k
; G =t 1I=H=T
— e M H — o3 W wﬂm m —
——zid > ¢ b=}
[E) I 2 1% z m
RENERT: -y | © 2 mﬂm o —
1IN2YI0 X s =100] — \ > z
dAV L —T-1P] — § \ m mn —
(%]
& g —— | 2 / ][ 8
2110 O _ _ \ _
a0 O — 1 — HoLMS Wvo0ud [
N|O O by _ YN o @ z _
— X  mT LX — — m L@ N
YINHOISNVL @ v g8
— TOMINOD — sl 2lE2 —
— N n — / 8l v~ u
ADOT  AOET 3 O F4 —
7 N 3
a 1 g wae
_ 1 / £ () & 8 _
| 1! o (o148 S
. — = MACTE Z
| L —~ |
— HOLIMS 3uNSsIud l— I M= mw a
| I g 1 |
| | | |
i 431 o = C
= — HONOYL TOHINOD  :NOILVOO1 — ol
| | [ I— _ do0a _
! _ |
¥00a
IMI L& | M
ol o u e 3
1 3NVA —
m ] M HOLOW ] NIvia — g om —
. - INO¥4 dOL  :NOILVOOT1
A0vE  NOILVOO1 L — WOLLOE  :NOILVDO1 - -
N SN R R L& | L& | — L& |

187

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

186



Notes

Section 10:
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

189

188 Part # 8533-118-001 2/22 Part # 8533-118-001 2/22



190

Coin Handling

KEY Part Description QTY
* | Wiringlabel-Diagram/Schematic -39 9506-820-001 1
* | Wiringlabel-Diagram/Schematic -12 9506-809-001 1

Notes

1 Elect. Acceptor for C series SWD, Malaysia, Singapore, Thailand

9732-303-001

Elect. Acceptor for C series SWD, Swiss, Euro

9732-303-002

Elect. Acceptor for C series SWD, Chile, Mexico

9732-303-003

Elect. Acceptor for C series SWD, US, CAN

9732-303-004

Elect. Acceptor for C series SWD, Japan, Taiwan, Korea

9732-303-005

EM#P 530 weries

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

191



Diagram for 50hz Washer -39

iring

W

for 50hz Washer -39

IC

Schemat

iring

W

/HOGS—HdL —AO0% ¢

SNOLLNE dOLS ANV L¥VLS HLIM
INNA JA ‘SSFAX3 NIOO MOVLS €1 0T

OILVINIHOS — e ]
|_._|_.mﬂv._|_.m|_

_omeooN ANV 93SWOS N3IMLIE 38 ISNN HLAIM 3SINd NIOD

- — vAre KINO
V100-£68-9066 N/d - e o vt
>_”_._H
1e ov|m _
HILIMS
= wmwﬁﬂﬂm NS |
a0d u;rzu._.ll 73a0W o ] 2| ]
S7300W 33070 il |8 5
&=7d AR 6-td|,, JUASI+
A._uuq_”_%_wav _ IN[B=Ld IR B-Ed|iZ ~ WOX
T-1d NO[Z=Zd TAR  7-td JAAG+
wanas® J93 = 83 aay _ 2-1d _|=8 5-7d THA SEdl0 =
anL IOH — LH = THA—5-cq| & 2
- = = 0
dvOS 10H — cH ISNR[E=7d WA ttdp O
ISNIS-3[ I=7d A etdlo &L
Nds[T-Zd TAR T-¢d S
. ] @,
T JAIYC gSN HLIM 130d 20 “Re= J0LOW
Ne9 INIWHYHO0Nd ¥04 7|u._m<u ESy 80 o [N
56 T o
N I3A/NYE S 1-1d 039 a3
@ S e e a3y AON39Y3N3 - L2l 1L
IATVA HOLIAS WodoDad | A c-old S [N T T TR
-
Nrvud ILYNIILTY > IAR  1-91d D, 404 -

A3A Raeand NJg/ LHA

BAAEEN ||
T1d] oy RC T eeduy HT Vo] W3LSAS

AT T=7ia = € e=oTToe/ TR 6=8d] -0 i A o
= - E
J3LYA @109 PRI = SABmOTd /1A 8-8d[e-0100 avAv2[Z=7d T3k Sh-rd S
3K o NTE/ LTHA S=6Tdlt Z0 [<[Z=91d  T3X/03¥  7-8d| I-i0H €l 1 z
muww \m\mu_ﬂ\w m 9-97d O90/03d  9-8d| 2-L0H 10K TATND a1 [
J3A Loond a3 % S AL _% SIW AONINOIAA 1 1L
5 PO0TNN ERCLICIIN
N_ﬁu#._.,.\.m\_)>n._mm\_./_ Bt I S -1 VAYE 1-2d 1380 WoW @ 'SI10AD T 40 LAVLS 3HL IV
=eTale o NIVaQ WIa M2 31910 OL ST ¥3ANITAD FHL
34 e 930 ,. WA E=Fd & L1HA IND¥4 SAHIHSYM 3HL WO¥H TIMIIA
24 3T Iv-02d S v-1ed WLV 1-vd U39/ 1R s wa €121 1@ =
NIgT-02d THA T=Tad|NLdva+ A07 9=%¥d 930 = = H_|
A ) _
2 a| m| 13k/ND
ng w38/ 1HA S-71d
SoL0N o MM 3K 3K
3007 ¥00a T = S SETN
Mrerg
na V_w_”_>._\_ﬂ; T39/990 S ES 9¥0 | 90 S
24 AOLYNLOYOWNIHL T . .
- = =
ng % N74/940 & ¥
2ld 2 v
T# ¥OLYNLOVOWNIHL a I.\.|_ = T3A/NYD
i HILIMS t——T N
@3asoT0 Aooa G 3 HINAOASNYAL x
nuxonﬂ_ow_m\mm HOLIAS m m a o o JOIINDD . @ =
@3x¥207 ¥00a
e L nIa/4 g/
IVAV2 a =7
N1 WOD OVAVE X 17|00z
@3 a3snd JvAbe a3y ECMENONE TTAOES ST T
[¥3>v3Ng LINQNII | a3d/xd
N~ 1
e medel ZHOS—Hd L —A0SZ
3sn4 ILYNYILTY
L |
- LI ] — — — — — — — LI |
ZHOS—HdL—AOST  WVYOVIQ ONIYIM it BT =
SNOLLNE dOLS GNV L¥VIS HIIM g i —
3AINA 4N 'SSINAXI NIOD MOVIS €1 02 i
V100—£68—-9056 N/d Hmwxm@ ,
\ 4INQISNI
09SW00Z 01 X el mk W —
29SWOS 39 1SNA AINO
I - - J ﬁ — e S SN EESEN  EEDEN EESEN RSN R R 4 HIQM 3STNd NIOD | <—— X9 6E-XOGESOM 7
12 me . \/ Qe 1
5 NYE/LHM — -

M8/1HM —

uzmmmmzrts —
ONINNVYI0¥d 404

a3y

:
|
|
|
|
|

|

IYNYILY
~E
I
L
|
41
—
—

aN

RENVENL:]
1iN2¥I0
dnv L L

aN

RIS

N 11 O

-5 a1 0 O

9 1[0 O

“E ~[O o<TEEE

me/a [

START

i g
/ /
| N EIL / g e g
¥ 2= A 3 8 3
3 i ” / . & £
=
3% 1 _=Z 5 8 Y
E-3 3 E
- Bl — C 1™ 3= 4 o e}
2 | E o
— |2 om 1 ¥ / mm =)
EA o5 | S a5 g
TN L a S @ z
c o9 o 3
- 3t =
S a3z ]
@ 3| o » €o 5 ]
2 s = E z 5
o == YI¥ > ST — @3 > muo E
[S] o] @ =
| rera ==X > T 2
0
Ly it © 2 gf=]% &
— \ = T2
\ >
3
[on
(7]
&

S
j”ma

—

[23

B!

11
A00Z

YINJOISNVIL

AT LX

pnux\fm H|o|
JAN!

HOLIMS Wv390¥d ado
EIVAREINL 5B

@
A

OYINOD
11

P7

ma

¢
A

FINAL

N
2

¢
A

NO£Z

REVY/CT)

T
r|¢
a3y/Hne
5

RINSE RINSE SPIN

N,
2

@
A

LED PRINTED CIRCUIT BOARD
¢
A

WASH  WASH
INDICATORS

N,
A

T3,
TITEl

HOLMS 3dNSS3¥d

¢
A
POWER PRE-

N

2

ON
P1

T3/ TR
ng

A8/980

BRN/YEL

GRN
BLY

HONOYL TOHINOD  :NOILYOO1

oRN/YEL

—————

L1— ®

2= ¥OLON

MOva  NOILVOOT

_
_
_
—— — — ]

=

NOLLO8  :NOILYOO1

h_l..li_--_____

4OLON
%007 ¥00d

p
INVA
NIvaia

7

001 MOOTNN
SHOLVNLOVONYIHL INOY¥4 dOL  :NOILYDO1

IIIIIIIIIIIIL

d

193

Part # 8533-118-001 2/22

Part # 8533-118-001 2/22

192



